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GENERAL INFORMATION

*

This parts list shows all of the parts used in your FBD8020,
8025 NC9EX machine.

Please file this parts list for reference and refer to it when you
order parts or maintain the machine.

This edition has been divided into sections. Each section
corresponds to one of the 46 different units making up the
machine.

Unit No.

01 Frame 25 Electric (3) - EUR
02 Upper beam 26 Electric (4) - EUR
03 Lower beam 27 Electric {5) ~ USA
04 Support plate 28 Electric {6) - USA

05 Upper limit setting device 29 Arm - 8020
06 Lower limit setting device 30 Rail - 8025

07 Tool holder 31 Operation box (1)
08 Main cylinder 32 Operation box (2)
09 Sub cylinder 33 Control box

10 Cut-off, Regulator valve 34 Foot pedal

11 Check valve 35 Electric wiring (1)

12 Solenoid, Unload valve 36 Electric wiring (2)
13 Hydraulic pump 37 Electric wiring (3}

14 Hydraulic tank : 38 Cover (1)

15 Hydraulic piping 33 Cover (2)

16  Support (1) 40 Side guard - EUR
17 Support (2) 41 Rearguard — EUR
18 Stretch 42 Front support — EUR
19 Work stopper 43 Photo electric safety device
20 Flip-up work stopper — EUR - UK

21 Pneumatic piping (1) — USA 44 Standard accessories

22 Pneumatic piping (2) - EUR 45 Flip-up work stopper
—USA :

23 Electric (1) —EUR
24 Electric (2) — EUR 44 Pneumatic piping (3) — USA
The scale used on each page of drawings is different. Please

be aware that parts may seem {o be different sizes on different
pages.

Specifications subject to change without notice.
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Main Text

From serial No. DE200S8H{FBDR02D), #

0850054a(FBDA02S) and after,

Uniit No, 01
Frame

@

Iy
Uz

Unit No. and Name
The Unit No. and Name are shown on relevant pages.
- Machine Serial No.

The Serial Nos. of machines corresponding to the information
shown.

Index No.

The Index No. for each part in a drawing is shown and
corresponds to the list of parts for that drawing.

Part No.

The individual Code No. for each part on the FBD8020, 8025
NCOEX is shown. Nos. in parentheses represent paris
interchangeable with other machines.

Parts Name

The name (description) of each part.
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The numbers of drawings relevant to the part are given.

@ Type (Maker)

®

®

The type description and manufacturer of each marketed item
are shown,

Quantity

The quantity of each part used on the Japanese domestic and
export models is shown.

Parts No.

Numbers not in parentheses in Column D are used for the bar
code. Use of a bar code scanner assists in more accurate and
faster reading of relevant parts numbers.

Notes

Cautions and notes necessary to the ordering of each part.



ORDER INSTRUCTIONS

1. Confirm whether the model name and No. on the serial plate of
the machine correspond to the numbers of the machines for
which the parts list is effective.

2. Use the drawings in the Table of Contents to find the pages on
which the part in question is shown in greater detail.

CONTENTS (1)

03 | Lower beam 04 | Suppo
11-16 I 17~22

This unit is shown on
Pages 11~16.

Spread out the referred pages.

Use the drawings and corresponding lists to confirm the specs,-
etc. of the part in question. ,
When ordering, please supply the following information:

(1) Machine Model

(2) Serial No.

(3) Parts No.

*  These are the numbers shown outside the parentheses in
Column D.

(4) Quantity

*  Ifthe POS system is in use, operate the bar code scanner
over Column | in the main text.
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MACHINE COMPONENT
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unit No.3 1,32 [ ] B é
Operation box (1), (2) o

&
%

4
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Lower limit setting device Electric wiring (1), {2), (3)
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CONTENTS (1)

Upper beam

03

Lower beam

Support plate

23~32 |

51~52 |
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CONTENTS (2)
13 | Hydraulic pump 14 | Hydraulic tank 15 | Hydraulic piping -
75~82_|

T1~74 ] -
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18 | Stretch 19 | Work stopper 20 | Flip-up work stopper ~ EUR
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24 | Electric (2) - EUR
131~16 | '

21 | Pneumatic piping (1) - USA 22 {Pneumatic piping {(2) - EUR
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25 | Electric (3) ~ EUR 26 |Electric (4) - EUR 27 | Electric (5) - USA 28 | Electric (6) — USA
137~142 |

151~156 | '157~166|
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33 34 | Foot pedal 35 | Electric wiring (1)
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Side guard — EUR
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08500548(FBD8025) and aiter.

From serial No. 08200589(FBD8020),

Unit No. 01

Frame
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From serial No. 08200589 (FBD8020), Unit No. 01
08500548 (FBD8025) and after. Frame

Index

No Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note

1 Frame

36320438

8020 EUR - GmbH

4139509

36320447

- UK

4138519

36320405

USA

4136114A

36320440

8025 EUR - GmbH

4139510

36320448

=LK

4139520

36320406

USA

4136115A

36320421

Grooved pin

B-#10 x 110

36320427

Grooved pin

G910x 80

36320424

Grooved pin

G®0x50

36320517

Set screw

36320415

Distance collar

41354638

M20 x 40 fiat end

36320522

Cap screw

M20 x 50

36320529 (74302903)

Spring washer

M20
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A
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Serial plate

36320039

8020 EUR — GmbH

4139637

36320048

-UK

4132646
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From serial No. 08200589 (FBD8020), Unit No. 01
08500548 (FBD8025) and after. Frame

mh?c? X Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note

36320205 UsA 4171579 | N O
36320040 8025 EUR - GrbH 4139638 1| GRGRTAMIR
36320049 -UK 4139647 1 IIIIMIIﬂIIIlIHIlllllﬂlllﬂllﬂlll@lilﬂﬂllllllﬂll
36320206 Usa 4171580 RSO
10 | 36320130 Drive screw rivet $26x5 4 IIIHIII|II|HIIIIIIIIWIIIMHINIIIIIIIIIIIIHW
11 Working chart
36320101 - 4095658D © | RGN A
36320102 inch 4095659D T
12 Conversion table '
36320107 EUR 4139209 1 1!HIIIIN|||||||||||||HM'IIWI|INIIIIMIIWIHI|III
| 36320106 usa 4138573 | A
13 | 36320115 Sticker (warning) 4138576 * | R L
14| 36320117 Sticker (caution) 4138577A © | MM BR
15 | 36320063 Sticker (voltage) 41702914 - | ARG | =uw

16 | 36320143 Sticker (power source warning) | 4139210 * | IREINRURHE | =un
17 | 36320135 Sticker (foot pedal mark) 41394814 t | (NNUAIARBRI0Y | evs
18 | 36320136 Sticker hands mark) 41394824 t | NERMIRDMMAN | =vm

WOD DO BN WD MR . WER WO W
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From serial No. 08200589 (FBD8020),

Unit No. 0 1

08500548 (FBD8025) and after. Frame
Ir:;:l:.x Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
19 | 38320221 Legend plate 4171600A 0 TR SEAATRSI T s
20 | 36320130 Diive screw ivet %265 o | (OMISOWADRSIN | s
iy T T T T -



Unit No. 02 From serial No. 08200589(FBD8020),
Upper beam . 08500548(FBD8025) and after.
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From senal No. 08200589 (FED8020),
08500548 (FBD8025) and after.

Unit No. 02

Upper beam

index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

1 .

Upper beam

36320805

8020

41361740

36320806

8025

4136175E

36320816

Lock piece

6085377

36320818

Lock piece

6085367

RGO AL
AR A
RV W
LR RN RN

Lock piece

6085368

36121129

HH

H=2210.042

(2)

36121130

H

H=21+0.042

@

36121131

0

H=20+0.042

(2)

36121132

L

H=1910.042

(2

36121133

LI

H=18+0.042

(2)

36320913 (36113117)

Cap screw

M1Q x 45

36320825

Adjusting piece

6085369

36320907

Push piece

4135114

36320831

Connecting pin

41350988

9

36320902

Washer

4135115

4

10

36320916

Cap screw

M20 x 90

4
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WEW TR
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NGNS AT
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From serial No. 08200589 (FBD8020), _ Unit No. 02

08500548 (FBD8025) and after. Upper beam
lnhil:lgx Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note.
11| asaz0025 et sorow win tasensr aogont | 4| NUNIAMAIEANN

12 | 36320001 Amada plate 7919504 | NACIGIEADGRNE N
13 | 36320012 Model late 4138445 | N OB
14 | 36320110 D-Plate 4138467 | (NP
15 | 36320006 Ptate holder 7919508 s | IGIERARRTAM G
16 | 36320019 Screw rod 4138468 4| IMRNEIR AN

T TR T T

—10-
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Unit No. 03 From serial No. 08200589(FBD8020),
Lower beam 08500548(FBD8025) and after.
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From serial No. 08200589 (FBD8020),

Unit No. 03

08500548 (FBD8025) and after. Lower beam
Index Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
1 Lower beam
36321204 8020 4136192D 0| RGN RO
36321205 8025 4136193F 1| (RSN IR
2 Bracket
36321214 8020 4135358A 1 lIHINHIIIIllllmllmllllllmllﬂlﬂlll\\illllllﬂl
36321216 8025 4135747A o | CSRCAAAN
3 | 36321222 (10315426) | Steel ball 13/82" o1 (AN
4 Cap screw |
36321226 (44552004) | 8020 M16x 35 2| TWISIARSIEUCAOMTA
36321227 8025 M16x 40 2| (OSSN
5 Limit switch holder
36322402 8020 4138942 2R
36322403 8025 4138578A 2| (TS AL
6 | 36322407 Limit switch BE e mmoraroon | 2| (NIRRT
7 Cap screw
36322118 (74302829) | 8020 M10 x 30 + | WURRSCAMCAIUACRATTIR
| a6322514 (74304913) | 8025 M10 x40 4| AN AR R

M T

T
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 03

Lower beam

Index
No.

Parts No.

Paris Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

8

Cap screw

36322512

8020

M4 x 30

36322511

8025

M4 x 28

36322528 (44027327)

Spring washer

M4

AN
A e
AR R

10

Adijusting screw

36322419

8020

4135328

2| IS CHTNRRA B A
L

36322520 8025 M6 x 40 all thread 2

11 | Nut

ARV
L2 LI T
AR
A

36322525 (74304422) | 8020

[\

M6 type-3

36322524 8025 Mé& type-2

8020

12 | 36322413 Band 8025

PLT2S

N (e W

13 | 36322531 (44027930) | Washer ' M6

14 Cable LCN-40A

36322422 8020 4138664 1

G A AN
NG R

36322430 8025 4138643 1

15 | Cable LCN-40B

T
TR T}

4138665 1

¥ 6 %

36322429 8020

||)IKI2!CI' MU* |*Eu ¥ o ¥

1o
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and atter.

Unit No. 03

Lower beam

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

36322423

8025

4138644

16

R.L. guide roller ass'y

36321108

8020

7937052

{NTN)

36321109

8020

7937062

(NACHI)

36323703

8020

7937072

{(KOYQ)

36321110

8025

7937053

(NTN)

36321111

8028

7937063

(NACHI)

~36321112

8025

7937073

{KOYO)

17

36323712

Steel belt

4095918

GO AGER R
IR
LR T
R R KO
A
B R LGB
LT

18

Spring pin

36323720 (74314915)

8020

%6 x 30

36323721

8025

06 x 40

19

36323729

Bolt

M14x 30

20

36323725

Toothed lock washer

M14

L
(WEREI AN
N
G A

W

iy

-16-

¥ 7%

llllst ¥ 9 X lv.a*
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08500548(FBD8025) and after.

From serial No. 08200589(FBD8020),

Unit No. 04
Support plate
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From serial No. 08200583 (FBD8020),

Unit No. 04

08500548 (FBDB025) and after. Support plate
e Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
1 Support plate
36321613 8020 41362128 1| RS ns
36321614 8025 41362138 (A T
2 Lock piece 6085368 4
36122819 HH H=22+0.042 ORI
36122820 H H=2120.042 @ | U
36122821 o H=20+0.042 @ | (IR
36122822 L H=19£0.042 @ | (W GACATR IR
36122823 LL H=18£0.042 @ | [N
3 | 36320815 Lock piece 6085367 4| AR A
4 | 36320816 Lock piece 6085377 a1 (ARSI
5 | 86320013 (36113117) | Cap screw M10 x 45 a0 [ARBAHAT SRR
6 | 36321902 Guide post 4172184A 4 |||1|HIHIIMIMIMWMMW!IIHIIIIIIIIIIII\HI
7 | 36322121 Cap screw M16 x 45 s | (HTAUARRAHOAR I
s | 38321227 Cep screw 16 x 40 g | WSO AN
o | 36322114 (74302902) | Spring washer M16 16| (HIMANIRVAMMNIGTRR
10 | 36322016 Lock piece (4) 4135613 o | WSRO G

i

1

W

~18—

£ 7

¥

T

[0y
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From serial No. 08200589 (FBD8020),

Unit No. 04

08500548 (FBD8025) and after. Support plate
"Eg" Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
11| 36323010 (74302821) | Gap screw M12x45 4 DGR A
12 Lock piece (B) 4135614A 28
36322042 (A) 4415 % 21%5 ‘2711 23) | |1 A
36322043 ®) 44.56x22.2x27.51 @) | R ATy
36322044 © sassxezexer ot | ) | {IHINEIOHANEINIIIREDRAIN
36322045 o) 45.35x23.0x28.31 @) | NSNS AU
36322046 ® 45.75x23.4x26.71 @) | MR MGG
13 | 36323010 (74302821) | Cap screw M12x 45 28 | WM M
14 | 36323012 Fore-Att guide roller 7937004A omo |12 set | | HIMATHANMPAEARERA
15 | 36323901 Plate 4135145 121 AU
16 | 36323906 Shaft 4135146C 12 IMNIIIINHIIIIIIIIMIIMHIIIWHIIIIIIIHII
17 | 36323907 Shat 4135790C 12| (RN
18 Set SCrew
36323921 8020 M16x 75 fiat end "2 | TN
36323920 8025 M16x 70 flat end 12| WA
19 | 36323925 (10001515) | Nut M1s LT
20 | 36323928 (74314206) | Washer M16 "2 | IINWAIE AR
T T TR TR TR
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From serial No. 08200589 (FBD3020),

Unit No. 04

08500548 (FBD8025) and after, Support plate
"Ldg'x Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note
21 | 36323931 (74307602) | Cap sorew M6 x 16 24| [NA A A
i TS TR T T



08500548(FBD8025) and after.

From serial No. 08200589(FBD8020),

Upper limit setting device

Unit No. 05

1992/1/20



From serial No. 082005889 (FBD8020), ,
08500548 (FBD8025) and after.

Unit No. 05

~ Upper limit setting device

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

1

36322803

Setting plate

41307700

2

36323011 (59157426)

Cap screw

M16 x 30

3

36322805

Guide

4130761A

36327133 (74302815)

Cap screw

M6 x 20

36322910

Piece

4135446

36323012 (74302814)

Cap screw

MEx 14

36322815

Shaft suppor

4135123B

36322914

Ball bearing

#3200

36322931

Snap ring

RTW-30

10

36322926

Crown nut

ANQO

11

36322927

Crown washer

AW00

12

36322819

Nut

4130765B

13

36322828

Cap

4135128

14

36323012

Cap screw

Mex14

15

36323020

Spring washer

M6 type 2

16

36322824

Lever

4135125D

1

17

36322915

Bati bearing

#6001Z27Z

1

(TN
INAAIGA MU
SRR A
WA A A
AN AR A
L B
ORI
L T
(AR
L T
AL R
ARIGANA TR
GG IA
L
ARSI
N A AL
PRI TR

L

LU

L

RN ]

24—

i

£ 8 ¥

X % X

¥ e %
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 05

Upper limit setting device

Index Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
'8 | 36322822 Cokar 41351200 | (RGO
19 | 36323010 (74302821) | Cap screw M12x 45 g
20 | 36322934 Coilspring AS-D 10x16x40 AN
21 | 36323001 (10565602) | Spring pin # x30 * RO
22 | 36322919 Limt switch SL1-A (vamaske-Hanewwet) | 1| RINARARUNRLARUAARIY
23 | 36322510 (74314402) | Cap sorew M4 x 25 2| N
24 | 36322002 | Bracket 4130762C | AR
25 | 36323012 (74302814) | Cap sorew M6 x 14 2| NG
26 | 36322920 Limit switch SL-H Yemaako-tanepet | 2 | - EHIREANNMARIIRN
27 | 36322510 (74314402) | Gap screw M4 x 25 4O
28 | 36322922 Servo motor 7975063 | SMBOT-251E01 anve) | 1| IRYNHNIRKMUIENEN
29 | 36327183 (74302815) | Cap screw M6 x 20 4| KSR GO
30 | 36022901 Brackel 41351308 * | R
31 | 36323012 (74302814) | Cap screw M6 x 14 2| [ AR
32 | 36323020 Spring washer M6 type 2 2 1
3s | 36323015 Bot M6 x 20 2\ | R
34 | 36323024 (74309931) | Nut M6 type 1 3 III|||IIIII||||||||Iﬂ|||INIIIHHIIIHI -

_ ul u

||I*!|I2 4 lllll %

|l||ﬂ4m!| ¥ % ¥k

i

—26-

*|I*

¥ g %

mug 3 ¥ e x
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From serial No. 08200589 (FBD8020),
08500548 (FBDB025) and after.

Unit No. 05

Index
No.

Paris No.

Parts Name

Drawing No.

Type (Maker)

Upper limit setting device

Parts No.

Note

35

36322520

Boit

M6 x 40 all thread

36

36322906

Angle

4130766C

37

36323012 (74302814)

Cap screw

M6 x 14

38

36323020

Spring washer

M6 type 2

39

38345008

Pulley (3)

7952537

GT5-10-16 {Mitsuboshi)

40

36323005

Key

4 x 4 x 20 double round

41

36345625 {86239303)

Set screw

M5ExD8x7 (NTN)

42

36345029

Motor sefting plate

6084751

43

36331713 (21415514)

Cap screw

M8 x 25

44

36331114 (38124012)

Cap screw

M10 x 256

45

36327616

Washer

M10 polish

46

36322822

Pulley (L)

4130769A

47

36327133 (74302815)

Cap screw

Mex 20

48

36345614

Timing belt

T5-10-80 {Mitsuboshi)

49

36322929 (10310733)

Crown washer

AWO06

50

36322928 (58134502)

Crown nut

AN06

51

36322831

Collar

4130768

STKM13A

A AR
AR
AR
AT
ISR A
IR

(MMM LR

IR AR
[RHTNRARA AL
T
RN RO RIAEA
TR A
(EMRIMAURU G
A NV A
A
AR
NN LN
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From serial No. 08200589 (FBD8020),
. 08500548 (FBD8025) and after.

Unit No. 05

Upper limit setting device

Index
No.

Pars No.

Parts Name

Drawing No.

Type (Maker)

Parts No.

Note

52

36322916

Bali bearing

#7006CDB

(NTN)

53

36322813

Retainer

4130767A

54

36323013

Cap screw

M8 x 16

56

36322808

Screw

7937032.01

(THK)

58

36323016

Bolt

M10 x 50 all thread

57

36323025 (74314521)

Nut

M10 type 1

58

36322834

Pulley collar (L)

4131566

59

36325301

Upper kmit valve ass'y

4135191A

80

36325307

Valve body

4122110B

61

36325310

Spool

4135192A

62

36325313

Valve seat

4122112A

63

36325316

Cap

4044546A

64

36325319

Pressure spring

4044547A

85

36325323

Seal washer

WF-22

(NOK)

66

| 36325326 (58147621)

Plug

PT 1/8"

67

36325329 (36005714)

QO-ring

1PB-25

68

36325330 (361110086)

O-ring

1PB-26

AT
MO
LT
AU
BN
A
0O
IR
T
WA e
M
RE AR
LT
N R
A0
NN G M
GRS

X1k

¥ 2 %

i

¥ 4 %

T

T
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¥ 9 %
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From serial No. 082005838 (FBD8020),
08500548 (FBD8025) and after.

Unit No, 05

Upper limit setting device

index

No. Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No, Note
89 | 36325331 O-ring 1AP-14 1 |IWIII|I’MI|II||||I|||II|||||ﬂllllllllﬂllllﬁllllll!l
70 | 36323416 (74302812) | Cap screw M6 x 10 PR 1T
71 | 36325334 (74314417) | Cap screw M10 x 70 2| O RRTAM

i

iy

ES ¥

i

I

xS

iy mn

-32-

*

¥ 9

T
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Unit No. 08 From serial No. 08200589(FBD8020),
Lower limit setting device 08500548(FBD8025) and after.

33—

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 06

Lower limit setting device

index

No. Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
1 | 36323313 Washer 1135184A 1| TGN
2 | 36323421 (74304905) | Cap screw M6 x 35 2| WA A
3 | 36323314 Washer 4135187A 1 |IIIWﬁIIIIIIIﬂmlllillﬂlllllllllllﬂlil
4 Cap screw
36323417 (74304904) | 8020 M6 x 30 2|
36323418 (44446227) | 8025 M6 x 40 2| (KA
5 | 36323507 Dog bracket 4172480A I T
6 | 36323515 Connecting block 4172993 1 |WI|HIIH|HIMIW|IIIMII|||WI\WW‘I
7 Straight pin
36323528 8020 B-95n7 x 26 ARG
36323529 8025 B-$5n7 x 20 1 TSI I
8 | 36323414 (74314401) | Cap screw M4 x 10 | (AR MCELR
9 | 36320414 (74314401) | Cap sorew M4 x 10 O
10 | 36323521 LS. plate 11711074 RS
11 | 36323424 ol M6 x 16 2| IRA N ARAITATEAI
12 | 36322531 (44027930) | Washer M6 2| {NAMRSERUAR AT
13 | 36323431 (44027928) | Spring washer M6 2| |GG
[T ]| e {11/

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 06

Lower limit setting device

Index

No. Parts No.

Parts Name

Drawing No.,

Type (Maker)

Q'ty

Parts No,

Note

14 | 36323401 (36180620)

Limit switch

SL1-A (Yamatake-Haneywet)

15 [ 36323412

Cap screw

M4 x 22

16 | 36323514

Connecting plate

4171110A

R

17 | 36323414 (74314401)

Cap screw

M4 x 10

LT T

18 | 36323430

Washer

M4 polish

AR

18 | 36322501

Dog

41711098

A

20 | 36323416 (74302812)

Cap screw

Mex 10

TS Mt

21 | 36322531 (44027930)

Washer

M6

AR RLARE NN

22

Encoder ass'y

36323535

EUR

4172817A

1 set

IR

36323536

USA

4172879

1 set

23 | 36323602

Timing belt

UT185T7-80-9.5

MM type (Mitsuboshi)

(ARG

24

Rotary encoder

363235642

EUR

7935090

(Fuji)

1

(AT

36323543

USA

7935091

(Fuii)

1

ST

25 | 36323538

Encoder base

4171111A

1

AR OGN

26 | 38323618

Belt block

4171113B

1

[EHRAER ORI

¥ 1 x *2!5

¥ 3 K

.

E - ]

i
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From serial No. 08200589 (FBD8020),
08500648 (FBDB025) and after.

Unit No. 0 6

Lower limit setting device

Index
No.

Pans No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

27

36323619

Belt

4172484

28

36323625

Plate

4172483

29

36323415

Cap screw

Max8

30

36323556

Main housing

4171118A

31

36323412

Cap screw

M4 x 14

NI

32

36324315 (74300510)

Washer

M4

33

Timing pulley

36323550

EUR

4171119

{Mitsuboshi)

36323552

USA

4170842

{Mitsuboshi)

34

36323608

Miniture ball bearing

#607ZZ

35

36323612

Snap ring

STW-7

36

36323562

Bearing cover

4171114A

37

363234156

Cap screw

M4x8

(AR A

38

36323546

Flange

41711174

36323415

Cap screw

M4 x 8

36323557

Sub housing

4170841A

1

WA

36323412

Cap screw

M4 x 14

1

W

¥ S %

i

W

T

iy

e

1992/1/20



From serial No. 08200589 (FBD8020),
: 08500548 (FBD8025) and after.

Unit No. 06

Lower limit setting device

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

42

36324315 (74300501)

Washer

M4

L

43

Sub pulley

36323551

EUR

4171115

{Mitsuboshi)

36323553

USA

4170843

{Mitsuboshi)

44

36323608

Miniture bali bearing

#607Z22Z

45

36323612

Snap ring

STW-7

48

36323562

Bearing cover

4171114A

47

36323415

Cap screw

M4 x8

QR T
LI T
AR
R
AR
G

I

¥ ¥

¥ 3 OX

W

¥ 6 %

~40—

W

¥ 8 X ¥ 9 X

(1]

1662/1/20






Unit No. 07 From serial No. 08200589(FBD8020),
Tool holder 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 07

Tool holder

":5’3.* Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
1 | 36324102 V-shaped clamp plate 51.17030.1 gggg ; |MII\!|I||II’JIﬁ\ﬁ|||MWIIIM!IIMI||IIIII|II\|II
2 | 36324119 Look plate 51.57045.1 205 | o | INUMURPACHMANMIH AR
3 Cap screw

36323931 (74307602) | 8020 M6 x 16 14| AU KELMA DA R

36323000 (74300604) | 8025 M6 X 15 18| [N
4 | 36324133 (36180704) | Die clampplate (L) assy 4161378 vset | HURANAHLNERVMANO
5 | 36324134 (36180710) | Die clamp plte (R) assy 4161379 vset | (UNRUMIATNIRIRCATKN
6 | 36324105 (36128751) | Die clamp plate (L) 4161380 1 IIIIIIIHI|||I||IR’A||H||WII||W||ﬂ|ﬂ||ﬂ||l||||lII|
7 | 36324106 (36128752) | Die clamp piate (R) 4161381 | S
§ | 36324122 (36128760) | Lock plate 4161382 2| SR
o | 36323000 (74300604) | Cap screw M6 x 15 2| [TOACRU AR
10 | 36320031 (74307602) | Cap sorew M6 x 16 2| SO A
1 | 36324120 Lock plate 564027 A 2| WA R A
12 | 36320031 (74307602) | Cap screw M6 x 16 4| (TN SACRNATAMMY -
13 | 36347733 Washer 7987122 eced VN
14 | 36324215 Bok M20 % 50 8020\ 18 | LMD SR KA
15 | 36347914 Clamp plate 4161303A 8020 110 || MMM K

”!M 3

T2 %

F 3 4

TR

i

—42-

M T

- 1992/1/20



From serial No. 08200589 (FBD8020),

Unit No. 07

08500548 (FBD8025) and after. Tool holder
"Ld:_x Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note -
(6 | 36324219 (74304018) | Cap screw M10 x 35 sozs| a4 | INURNAFINIRARATIY
17 | 36324111 Clamp pate spring 51.44030.2 s025| 24 | IEEEMMTIMININ
18 Distance plate ass'y
36324203 EUR 41712038 5025 |12 oot |  ANEUNMITNMNHATINRA M
36324204 UsA 4099949 ogs |12.set| NIRRT
19 | 36324151 Distance plate 51.57072.2D sozs| 12 | IOIVGIGFRERIMANIA
20 | 36324154 Punch olamp distance plate | 4098393 aozs | 12 | AAIONEH ST
21 | 36324157 Adjusting piece 4099950 2025 | 15 | MINGANMISRMONINEA o
22 Clamp plaie
36324109 EUR 4171204 sozs | 12 | (NEIRTNINRINAIN
36324107 USA 5117028.1 ao2s | 12 | MHINURIEABRIAMMIY
23 | 36324111 Clamp plate spring 51.44030.2 ao2s | 54 | [IRINMESINIROATIAD
24 | 36324140 Paw 4171205 aocs | 12 | NNMMININANIIEN (=ue
25 | 36324324 Techno-head sorew sozs | s | MNMENHRIMUIY |=or
26 | asaaiase ove0 |40 | R =7
27 | 36324316 Washer sozs | so | NNENMMRMNNEIRNG |=or
28 | 36324243 Plate spring 4171208 2025 | s | |NNIRIRIMNNARRANNY | =ve

¥ 1 0%

£ 2 0%

g

TTT

iy

—44—

¥ 7T %

E I 4

¥ 9 X ¥ 0 %

1992/1/20



From serial No. 08200589 (FBD8020),

Unit No. 07

08500548 (FBD8025) and after. Tool holder
Inciex Parts No. Paris Name Drawing No. Type (Maker) Qty Parts No. Note
29 | 36324213 Bol 4172991 2005 | o4 | IWIKUNURMHMITAIRN | =
30 | 36324219 Cap sorew M10 x 35 so2s | 24 | INANUDAIGRNIMANAIN |usa
31| 36324308 Spring pin #5x 16 8025 | 24 | INBMITRARIMIIRY |=ve
32 | 86324287 Collar 4172002 g02s | 24 | (IMHIMUIAUMIONMMMEENIN | =os
33 | 36322514 Cap sorew M10 x40 20ss | 15 | IKHIATAMSHRIILMIN

34 | 96324216 Cap screw 5604358 205 | 2 | (NIEMORUMROON

35 | 36324116 Washer 5604244 a0ss | 12 | IMUNSATRURMIGMASIY

36 | 36323415 Cap screw M4 x 8 3332 12 |ﬂ|l||||¥!||||||||||||Il|||||HI||||||||||ﬂ|||||fﬂ|||| EUR
T TN T T T

199211120



Unit No. 08 From serial No. 08200589(FBD8020),
Main cytinder 08500548(FBD8025) and after.

—47-

1992/1/20



From serial No. 08200589 (FBD8020),
08500648 (FBD8025) and after.

Unit No. 08

Main cylinder

Index
No.

Parts No.,

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

1

36324503

Main cylinder ass'y

4138918

1 set

[

2

36322123

Cap screw

M20 x 45

LRI

3

36320523

Cap screw

M20 x 55

(AT KR

36320529 (74302903)

Spring washer

M20

36324512

Cylinder

4136259

(BN ATAREIN

36324520

Piston

4136262A

[

36324622

O-ring

1BP-140

36324628

Back-up ring

T2P-140

36324524

Inner plunger

4136265C

KA

10

36324618

Q-ring

1BP-58

1

36324624

O-ring

G-60

A

12

36324723 (44028704)

Cap screw

M10 x 20

13

36324531

Cylinder cap

4136268

LLTHET

14

36324724

Cap screw

M10 x 40 strength 12.9

15

36324621

Q-ring

1BP-135

ARSI G

16

363248630

Back-up ring .

T3P-135

17

36324623

O-1ring

1BP-150

T

¥ 2 % ¥ 3 K

o

¥ 5 X

48—

7%

E3

8

E1

¥ 9 x *LX

1892/1/20



From serial No. 08200589 (FBD8020},
08500548 {FBD8025) and after.

Unit No. 08

Main cyiinder

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

18

36324702

Dust seal

SDR-0135

19

36324601

Spherica! support

404373¢%

20

36324606

Spherical washer

4135340

21

36324607

Spherical washer

4135341

22

36324720

Boit

M14 x 65 strength 10.9

23

36324612

Retainer

4135876A

1A
MR EGAI n
A
RS M
AR
AT MAR I

BN R O N . WD W R

1992/1/20






Unit No. 09 From serial No. 08200589(FBD8020),
Sub cylinder 08500548(FBD8025) and after.

-51—

1992/1/20



From serial No. 98200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 09

Sub cylinder

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Parts No.

Note

1

36325001

Sub cylinder ass'y

4138919

2

36322123

Cap screw

M20 x 45

3

363205623

Cap screw

M20 x 55

36320529 (74302903)

Spring washer

M20

36325009

Cylinder

4135011D

36324623

O-ring

1BP-150

36325025

Back-up ring

T3P-150

36325029

Dust seal

SDR-150

36324601

Spherical support

4043739

10

36325014

Inner plunger

4135023B

11

36324606

Spherical washer

4135340

12

36324607

| Spherical washer

4135341

13

36324720

Bolt

M14 x 65 strength 10.9

14

36324612

Retainer

4135876A

ARG
ARG TR
A M
(MR TATAAn
A
RNEREIEATA AU
AR
AR A
ARG
A G
AU MR
ERIR AR
MR R
AR A et

T

e ——1

L
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W

1992/1/20



Unit No. 10 From serial No. 08200589(FBD8020),
Cut-off, Regutator valve 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FBD8020),
o 08500548 (FBD8025) and after.

Unit No. 1 0

Cut-off, Regulator valve

No.

index |

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

1

36325605

Cut-off valve ass'y

4136284

1 set

2

36325612

Valve body

4135910

3

36325708

Spring

50.44046.3

36325712

Steel ball

¢7

36325716

Rubber ring

A8

36325719 (36110519)

O-ring

1AP 15

| 36325722

Bolt

M8 x 10

36325619

Push rod

- 4135811

36325631

Retainer

4135912A

10

36325730 (74304910)

Cap screw

M8 x 55

11

36325628

Knob

‘| 4135913A

| 12

36325725

Nylon rod

b4 x 18

13

36324701

Legend plate (cut-off v.)

4135229

| 14

36326702

Regulator ass'y

41362968

15

36326707

Reguiator body

4135029

16

36326108

Plug

PT 3/8"

17

36326106 (58147621)

Plug

PT 1/8"

RN RO
T
RHAR MR
U
LR
ARSI
R
0
(WA RURASACM VAT
ARSI
A A
RN
KSR A
TN
(NGB
IARRENATEA AN
AN SIRA

g

T

AN - (R

gy

—54—
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From seriat No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

unitno. 10

Cut-off, Regulator valve

index
No,

Parts No.

Paris Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

18

36326718

Spool

4135030

19

36326729

Coit spring

AS-D-11.6x1.2x32

20

36326732

Steel hall

dg/32~

21

36326801

Cone disk spring

418 x 96.5 x 1t

22

36326721

Push piece

41351186

23

36326813 (36110501)

Q-ring

1AP 16

24

36326715

Screw guide

4048576D

25

36326805

Affixed seal

KP-C-06

26

36326725

Knob

4135908B

27

36326809

Nylon rod

P4 x 18

28

36326825 (74309806)

Cap screw

M8 x 70

29

36326711

Legend plate {regulator)

4135235

R A
M A AATV G
IRA MR
S
B
RUEA WM
ARV
T
HGRAR

RS
(A

TN NN TN T

1992/1/20






Unit No. 11 From serial No. 08200589(FBD8020),
Check valve 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after,

Unit No. 1 1

Check valve

Index
No.

Pars No.

Paris Name

Drawing No.

Type (Maker)

Parts No.

Note

1

Check vaive ass'y

36326005

EUR

4139058A

36326002

USA

4136286C

AL A
(A A

Valve body (1)

36326011

EUR

4139057

36326007

USA

4135102C

36328127

Cap screw

M10 x 120

EUR
USA

36326132

Cap screw

M1Q x 110

EUR

—d 0| -

36326107 (58141008)

Plug

PT 1/4"

USA

36326108 (44552306)

Plug

PT a/8"

EUR
USA

36326034

Spool

4135869

= | ] &

36326101

Spring

4135105

36326017

Cap (1)

4135103A

10

36326118 (36110632)

Q-ring

1BP-16

11

36326122

O-ring

1BP-46

12

36326107 (58141008)

Plug

PT 1/4"

13

36322119 (74304917)

Cap screw

M12 x 40

A
R A
MRS
(AR
(AR
AR ARCRVA 0
A NG A
(AR
AR
AR IGRA I
AUl A
AT
NG RNA I

¥ 1 X

i

g

g

T
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From serial No. 08200589 (FBD8020),
08500548 (FBDS025) and after.

Linit No. 1 1
Check valve

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

.Parts No.

Note

14

36326014

Check valve

S30PK-K0.1  (Kawasaki)

15

36326018

Cap (3)

4135961

16

36326121

O-ring

1BP-38

17

. 36326128

Cap screw

M12 x 25

18

36326021

Counterbalance valve

7951370

{Uchida)

19

Valve ass'y

36326025

EUR - Shut off valve

| LVS-2-04G

-AlD-TB-6F {Fuji Eng.)

36326026

USA - Selector valve

7936044A

(Uchiﬁa)

20

36326030

Block

41351098

21

36326129

Cap screw

M14 x 55

22

36326107 (58141008)

Plug

PT 1/4"

23

36326106

Plug

PT 1/8°

24

36326120

O-ring

1BP-34

25

36326117 (38123327)

O-ring

1BP-12

26

36326119 (38123330)

O-ring

1BP-32

27

36326009

Vaive body (2)

4135108B

1

28

36326130

Cap screw

M14 x 120

4

AW
DO
(RO
RGN AR
LT
I
LT
AU
SO
BRI
O OO

)

2 % *IS*

T

g
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|!EIH||'!I|E¥I| x 8 % r 9% ¥ E *
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From serial No. 0820058% (FBD8020),
08500548 (FBD8025) and after.

Unit No. 1 1
Check valve

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

29

36326120

O-ring

1BP34

30

36326119 (38123330)

Q-ring

1BP32

R A A

31

36326014

Check valve

S30PK-K0.1

{Kawasaki) 1

32

36326018

Cap (2)

4135961

1 A L

33

36326121

O-fing

1B8P38

ARG

34

36326128

Cap screw

M12 x 25

I T T

35

38326012

Valve body (E)

4139058C

A A

36

36326131

Cap screw

M10 x 85

37

36326108 (44552306)

Plug

PT 3/8"

38

36326107 (58141008)

Plug

PT 1/4"

39

36326117 (38123327)

O-ting

1BP-12

40

36326119 (36110832)

O-fing

1BP-16

41

36326028

Solenoid valve

7936049A

(Uchida}) 1

42

36326035

Screw

4139055

MR G

43

36326039

Solenoid valve cover

4138056

44

36326135

Washer

M5 polish

45

36326143

Nut

M5 type 1

(BRI

EUR

EUR

EUR

EUR

EUR

EUR

EUR

EUR

EUR

EUR

EUR

”!,Hlm* 2 0%

3

I %

g

[T

¥ &6 ¥
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From serial No. 08200588 (FBD8020), Unit No. 1 1

08500548 (FBD8025) and after. ~ Check valve
lr;fgx Parts No. Parts Name Drawing No. Type {Maker) Qty Parts No. Note
46 | 36326139 (36329924) | Spring washer M5 type 2 2| HUEUOMETADUER | v

X1 l X 2 % E I ||u|llljl||!i "

&

i1 EN

7

W

—64—

T
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Unit No. 12 ‘ From serial No. 08200589(FBD8020),
Solenoid, Unload valve 08500548(FBD8025) and after.

—-65—

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 {(FBD8025) and after.

Unit No. 1 2

Solenoid, Unload valve

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

1

Solenoid valve unit

36326402

EUR

4133062

1 set

36326401

USA

4135087B

1 set

36326415

Block

4135088A

(NI

36326108 (44552308)

Plug

PT 3/8"

36326424

Plug

PT 172"

GRS A

36326425

Plug

PT 3/4"

38326118

O-fing

1BP 16

36326429

Cap screw

M8 x 120

INRUTSIrMArI

36326407

Solenoid valve

AWE10H-A0
/AWA100-00NPSZ4(Uchida)

36326411

Relief valve

DBDS6K1/318  {Uchida)

10

36327102

Unload valve ass'y

41363080

1"

36327107

Valve body

4135084H

12

36327126

Q-ring

1BP11

13

36327133 (74302815)

Cap screw

M6 x 20

14

36326108 (44552306)

Plug

PT 3/8"

AT A

15

36327132 (74302810)

Cap screw

M5 x 10

I

*Zg

I
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 1 2

Solenoid, Unload valve

Index
No.

Parts No.

Pants Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

16

36327138

Seal washer

W5

17

36327111

Solenoid valve

79350378

18

36327134

Cap screw

M6 x 80

19

36327127

O-ring

1BP50

20

36327116

Spool

4135085C

21

36327121

Spring

4135086A

22

36368105 (54120501) | Plug

PT 3/4"

G A
LT
AR
AR
A
P
G

XIH

|1m1m1||

i

l!'!”!:ﬂ xﬂs ¥
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Unit No. 13 From serial No. 08200589(FBD8020),
Hydraulic pump 08500548(FBD8025) and after.

—69-
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and aiter.

Unit No. 1 3

Hydraulic pump

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

1.

36327404

Motor base

4135864

2

36327413

Coupling

7937038

BCGBACP&65 (NTN}

3

36327421

Cover

4092817A

A AU

36323416

Cap screw

M6 x 10

36327425

Motor

MLAG133A
55 kW 4P (Fuji)

ARV

36327504

Key

8x10x65 type 2

36327604

Bolt

M10 x 35

36327611

Spring washer

Mi0

36327513

Pump

7936032

IPH-3B-10-3933A (NACHI)

10

36327605

Bolt

M12 x 30

11

36327617 (44028618)

Washer

M12

[AGRMATAA

12

36327518

Rubber cushion

KA-50

13

36327621

Nut

M10 type 2

14

36327616 (74300512}

Washer

M10

15

36327521

Legend plate (caution)

4095623

(G N

16

36327524

Drive screw rivet

1.8 x 48

T T T

—70-

T

gy

X 9 f *Bﬂ

1992/1/20



Unit No. 14 From serial No. 08200589(FBD8020),
Hydraulic tank 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

unitno. 14

Hydraulic tank

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Paris No.

Note

1

36328804

Tank

41363308

2

36328321

Elbow

1-1/4"

3

36328320

Elbow

36328924

Elbow

3/4”

36328925

Elbow

3/8"

36356514

Square head plug

3/4"

36326823 (74302818)

Cap screw

M8 x 30

36328921

Qil level gauge

OLG-40

36328812

Suppont

383118A

10

36328931 (74303113)

Pan head machine screw

M6x8

1

36328902

Strainer

SFN-08 1"

12

36328927

Nipple

1"

13

36328804

Strainer

SFN-10 1-1/4"

14

36328929

Nipple

1-1/4°

15

36328830

Packing

4135050

2

16

36328822

Spacer

4135049

12

17

36328818

Cover

4138417

1

AT
TN
G
INARCH R
(AR

WO
AP
T

(OO
LR
A
BT
NN IRUR R
B A
[ ERTRIRT R
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 1 4

Hydraulic tank

Index
No.

Parts No.

- Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

18

36328815

Cover

4091577

19

36327133 (74302815)

Cap screw

M6 x 20

12

20

36322531 (44027930)

Washer

M6

12

21

36328816

Cover

4136824

A A

22

36328817

Cover

4136825

PN GHE SR

23

36328913

Sintering element

1001 bronze disk

$38.5 x 3t (SMC)

24

36323416 (74302812)

Cap screw

M6 x 10

25

36328928 (74300511)

Washer

M8

i

¥ Z ¥
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T
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Unit No. 15 From serial No. 08200589(FBD8020},
Hydrautic piping 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FED8020),
08500548 (FBD8025) and after.

Unit No. 1 5

Hydraulic piping

Index Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
1 | sesz8002 Flange 4135104 | RGOV A
2 | 36328000 (10310362) | Cap screw M8 x 45 4N A DA
3 | 36028010 (38121649) | O-ving IBP 22 | M A
4 | 36328116 Aubber hose Ekoaner  es| 1| INEORONGRURNN DN
5 | 36328329 90° slbow 3021F-08 es | 2 | [HREOR AR
6 | 36328123 (36138321) | Rubber hose eronee o ee| 1| (IAEMRIOUTR DR
7 | 36328330 90° elbow 3021F-12 es |+ | ARSI AL
8 | 26328410 Male-male adapter 3001F-12 e | 1| UIRLERNR MG
o | 36328426 Nipple NS 314" oo |1 | RO RN
10 | 36328423 Tee TEF i omo || (AR
11 | 36328503 Bushing surawxasr  omn |1 | {NUGEIARINE I
12 Rubber hose

o e| ' | (MR

36328105 8025 Ekoonpr  ms| ' | INUAATSATRRINIM RN
13 | 36328324 45° eloow sozsr-0e 45" e ) 1| [N TGACALTR
14 | 36328409 Male-male adapter 3001F-06 e | MR
15 | 36328016 Flange kit with 6o 8.0-ing_ewaceny | %t | [ENTAMSHMERAT AT

|

e —

¥ 2 % !
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 1 5

Hydraulic piping

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Paris No.

Note

16

36328022

Pipe suppont

4091550A

17

36328221

Qil hose

MDI-32 L=210 (YA)

LR

18

36328416

Hose band

#2 (Jubilee}

19

36328028

Pipe support

4135967B

20

36328404

Male-female elbow

1-1/4"

21

36328227

Oil hose

MDI-38 L=300 (YA)

22

36328418

Hose band

#2X {Jubifee)

23

36328028

Pipe support

41359678

KA A

24

36328321

Elbow

1-1/4"

25

36328428

Nipple

1-1/4"

26

36328226

Qil hose

MDI-38 L=240 (YA)

e

27

36328418

Hose band

#2X {Jubilee)

28

36328026

Pipe support

560306A

29

36328402

Male-female elbow

3/4°

30

36328215

Qil hoge

MDI-25 L=680 (YA)

31

36328417

Hose band

#2A (Jubilee)

ANV

32

36328026

Pipe support

560306A

¥ 1 %
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From serial No, 08200589 (FBD8020),"
(8500548 (FBDB8025) and after.

Unit No. 1 5

Hydraulic piping

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

33

36328402

45° male-fernale elbow

3/4"

34

36328220

Qil hose

MDI-25 L=1100

(YA) 1

35

36328417

Hose band

#2A

(Jubilee) 2

36

36328020

Pipe suppert

4040863

37

36328401

Male-female elbow

3/8"

38

Qil hose

36328202

8020

MDI-15 L=700

(YA} 1

L B

36328205

8025

MDI-15 =900

(YA) 1

39

36328413

Hose band

#0X

(Jubllee) | 2

40

36320123

Pressure gauge

7936021A

41

36320133 (74305017)

Pan head machine screw

M5 x 10

S

42

36328301

Copper pipe

4135964

TR A

43

36328310

Connector

KS-P-3/8" x 4

44

36328314

Gasket

KP-B-02

45

36328309

Connector

KC4-PT 1/8"-8

| AR

46

36328302

Copper pipe

4135965

47

36328312

Connector

KC4-PT 1/8"-8

M

‘ |1m||ﬂﬁ |);n’| ¥ 3 %

ll*«tx x!*
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From seriai No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 1 5

Hydraulic piping

No.

Index |

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

48

36328317

| Elbow

KLN4-1/8"-8

49

36328035

Pipe

4136761

50

36328414

Hose band

#1X {Jubilee)

51

36328032

Pipe

4135197

ARG AN
AT
0

52

36328510

Viny! tube

910 x $13 x 350

53

36328513

Wire clip

®13

AR
ARG A OGN

¥ 1 %

*2!|
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Unit No. 16 From serial No. 08200589(FBD8020),
Support (1) 08500548(FBD8025) and after.

-83—

1982/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 1 6

Support (1)

No.

index

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Paris No.

Note

1

36180504

Support

4128766D

2

36180551

Cap screw

M20 x 35

3

36180601

Post

4128767A

36176726 (74314415)

Cap screw

M10 x 50

36172031

Stretch holder

4128768A

36176722 (21415514)

cap screw

M8 x 25

36180605

Collar

4128789

36180609 (58135811)

Ball bearing

#60087272

(NTN)

36180610

Retaining ring

BR-68

{(NTN)

10

36180607

Adjusting nut

4128770A

11

36176913

Set screw

M5 x 10 cup end
loc-wel

{unbrako})

12

36180803

Cap

4128771

13

36180564

Set screw

M5 x 10 cup end

14

36180521

Bearing retainer A

4128772

15

36176716 (74302815)

Cap screw

M6 x 20

16

36180520

Ball bearing set

#7205CDB

{NTN)

17

36180522

Bearing retainer

4128773

ARG R
0 G
AW AR
RARHATH ARG
LRI
KU R
[ S A
AT A
0 G
AR AR

AR R
IO
AR e
AR E
NIRRT
RN ARD R
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Wy

T

W
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From seriai No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 1 6

Support (1)

Index
No.

Pants No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

18

36180552

Cap screw

M6 x 12

loc-wel {unbrako)

19

36180513

Key

4128774

20

36180528

Bearing retainer B

4128775

21

36176714 (74300604)

Cap screw

M6 x 15

22

36177004 (44027930)

Washer

M8

23

36172133 (61163323)

Bal! bearing

#620222 (NTN)

24

36180515

Spacer

4128776

25

36180524 (10205421)

Crown nut

ANO5 (NTN)

26

36180525 (58135320)

Crown washer

AWO05 (NTN)

27

36180511

LM guide

7950001C

28

36176716 (74302815)

Cap screw

Mé x 20

29

36180518

Stopper

4160294

30

36180519

Stopper

4160295

31

36180532

Spacer

4128898C

32

36176716 (74302815)

Cap screw

M6 x 20

33

36170617

Dog

4128781A

2

34

36180552

Cap screw

M6 x 12

loc-wel {unbrake)

4

AV
(NIRRT
(NG G
R
(VARG B
10O
1D
O A A
NG
R A
G
O
BRIV R
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G B AR
IR
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From serial No. 08200589 (FBD8020),

Unit No. 1 6

U825T-062E02

© 08500548 (FBD8025) and after. Support (1)
llﬁg‘x Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
35 | 36177004 (44027930) | Washer Me 4| WA
36 | 36180550 (74300605) | Cap screw M8 x 12 2 (AW ERERR VAR
37 | 36180625 (36004320) | DC motor SRR

L
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Unit No. 17 From serial No. 08200589(FBD8020),
Support (2) 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 {FBD&020),
08500548 (FBD8025) and after.

Unit No. 1 7

Support {2)

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

1

36180717

LM guide cover

4128779

2

36176712 (74302813)

Cap screw

M6 x 12

3

36177004 (44027930)

Washer

Mé

36180615

LS bracket

4128780A

3618056562

Cap screw

M6 x 12

loc-wel {unbrako)

36177004 (44027930)

Washer

M6

36180553

Cap screw

M4 x 25

loc-wel (unbrako)

381805661

Washer

M4

36180719

Angle

4130254B

10

36176712 (74302813)

Cap screw

M6 x 12

11

36177004 (44027930)

Washer

M6

i2

36180722

Support

4130565A

13

36147002 (36323423)

Bolt

M6 x 10

14

36180723

Grommet

5G-26 {Takigen)

15

36144011

Sticker

810649B

16

36180718

Cover

4128783C

17

36177036

Countersink head socket screw

M6x8

MG T
[ E A
T A
Ot
(WAL kR
RGBT e
RV I
UL T
TR E (T
T
(TR
AR
MO
A
R
BN GIRM A
AR AP

¥

1

“g"IlIIIM ¥ 3 %

T

iy

—90—

4
T

¥ 9 %

IBX

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD802S) and after.

Unit No. 1 7

Suppont {2)

Index
No.

Parts No.

Pants Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

18

36180721

Angle

4128784C

19

36176711 (74302812)

Cap screw

M6 x 10

20

36180727

Stopper

4128785

21

36180554

Button head socket screw

M6 x 10

22

36180628

L-axis motor cover

4134071

23

36176711 (74302812)

Cap screw

M6 x 10

24

36176923 (36323020)

Spring washer

M8 type-2

25

36177005

Washer

Mé

26

36180620

Limit switch (LS11)

SL1-A
(Yamatake-Haneywell)

27

36180621

Limit switch (LS14)

SL1-AKFXG2
DC24V(Yamatake-Haneywell)

WL
ARG
A
LT
AR EANDEOm
R
A0
AR
LT
0 A R

|
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08500548(FBD8025) and after.

From serial No. 0820058%(FBD8020),

Unit No. 18
Stretch

—93-

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

| Unit No. 1 8

Stretch

Index
No.

Parts No.

Parts Name

" Drawing No.

Type (Maker)

Qty

Parts No.

Note

1

Stretch

36180539

8020

4128792B

36180540

8025

41287938

36181117

LM guide

7950003D

36176722 (21415514)

Cap screw

M8 x 25

36144011

8106498

36181131

Micro switch

7935071

ORI ARG

36181130 (36112405)

Cover

5PA2-J

36176820

Pan head machine screw

M4 x 25

36181133

Spring washer

36181134

Nut

M4 type 2

10

36181123

Base

4130465

AR MR

11

36176737

Cap screw

M6 x 20
loc-wel

{unbrako)

12

36181125

Dog

4130466A

13

36176713 (74302814)

Cap screw

M6 x 14

G

14

36176923 (36323020)

Spring washer

Mé

15

36177005

Washer

M6 polish

¥ 1
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From serial No. 08200589 (FBD8020), unitno. 18

08500548 (FBD8025) and after. Stretch
":ng_" Paris No. Parts Name Drawing No. Type (Maker) Q'y Parts No. Note
16 | ss181127 Stopper 4130467 t | SR RGN
17 | 36176621 (74300624) | Bution head machine screw M6 x 15 2| MR

18 | 36177005 Washer M poiish an. |

T
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Unit No. 19 From serial No. 08200583(FBD8020),
Work stopper 08500548(FBD8025) and after.

-97—

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 1 9

Work stopper

Index
No.

Parts No.

Parts Name

Drawing No.

- Type (Maker)

Qty

Parts No.

Note

1

Work stopper ass'y

36181802

EUR

4139536

2 set

38181801

U.S.A,

4128796F

2 set

Body

36181804

EUR

4139538

36181803

US.A.

4128797E

36176908 (36323029)

Set screw

M6 x 10 cone end

36181822

Bearing retainer

4128798A

36181823

Bearing case

4128799

36176717 (75168508)

Cap screw

M6 x 25

36181826

Clamp lever

KR8 x 20

{Imao S, 8) 2

36181814

Feed screw

4128800A

361813834

Spherical shaft support

NB6

(THKy | 2

10

36181817

Collar

4128727

11

36181818

Collar

4128801A

12

36181856

Spring pin

93 x10

13

36181819

Snap ring

STW-6

(ENmAV R
R RARRAN
AP
(AR
R
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 1 9

Work stopper

index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

14

36181825

Handwheel

4128802

16

36181857

Spring pin

¢3 x 20

16

36181829

Lock nut

4126803

17

36181830

Lock bar

4128804A

18

37181831

Collar

41288056

19

36181832

Clamp lever

KR8 x 40 (Imao 3, S)

20

36181835

Guide rod

7950004

(THK)

21

36181838

Cylinder

41288068

22

36181849

O-ring

1BP 10

23

36181847

Linear ball bearing

LM13UU (THIO

24

36181626

Set screw

M4 x 6 cone end

25

36181859 (29210630)

Plug

1/8"

26

36181840

Piston

4128807D

27

36181850

O-ring

1BP 14

28

36177004 (44027930)

Washer

Me

29

36368330

Spring washer

M6 1L

30

36181855 (74304422)

Nut

M6 type 3
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

L;tnil No. 1 9

Work stopper

Index
No.

Parts No.

Parts Name

' Drawing No.

Type (Maker)

Qty

Parts No.

Note

31

36176806 (10310352)

Nut

MG type 1

32

36181841

Piston

4128808A

33

36181851

O-ring

1BP 21

34

36181843

Cap

4128809

35

36181852

O-ring

S-28 {NOK)

36

36181845

Holder

4128810A

37

36181847

Linear ball bearing

LM13UU (THK)

38

36181626

Set screw

M4 x 6 cone end

39

36176908 (36323029)

Set screw

M6 x 10 cone end

40

36181627

Set screw

M6 x 15 dog ehd

41

36181855

Nut

M6

42

36181806

Work stopper

4128811B

43

36181810

Pad

4128812C

44

36176711 (74302812)

Cap screw

M6 x 10

45

36181809

Pin

4128813A

46

36181861

Pointer

4128814A

47

36176834 (74303113)

Pan head machine screw

MEx 8

AT L
RGO
AR Ak
(IR
M AR
[RTATRIR MR R
A
VA A
ARG

[T

A RWA Nt
MO CTR
A R T
GGG
A
M
AN RN

¥ 1 X

¥ 2 %

i

”!“!‘H! ¥ 5 %

i

-102-

[T

T

T

1992/1/20



From seriai No. 08200589 (FBD8020),
08500548 (FBD8025) and after,

Unit No. 1 9

Work stopper

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

48

Scale

3181862

. {mm)

4128815A

36181863

{inch)

4128820A

49

36181901

Handle cover

4139539

R A

50

36181902

Plate

4139540

G

51

36176821 (58250511)

Pan head machine screw

M5x8

52

36182652

Toothed lock washer

M5 external teeth

53

36329901 (10562123)

Washer

M5

54

36181905

Coil tube

P-20 500 mm

(AR

25

36181807

Rubber packing

383322A

L=600 mm

0

EUR

EUR

EUR

EUR

EUR

EUR

EUR

¥ 1 ¥

£ 2%

* 3

¥

T

iy

-104-

T

1992/1/20






Unit No. 20 From serial No. 08200589(FBD8020),
Flip-up work stopper — EUR 08500548(FBD8025) and after.

-105-

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 20

Flip-up work stopper - EUR

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

| Qty

Pants No.

Note

1

36181502

Flip-up stopper ass'y

4139536

2 set

(GRHWERE

2

36181804

Body

4139538

3

36176908 (36323029)

Set screw

M6 x 10 cone end

36181532

Bearing retainer

4128798A

36181533

Bearing case

4128799

AR AR

36176717 (75168508)

Cap screw

M6 x 25

AR R O

36181536

Clamp lever

KR6 x 20

{imac S, S} 2

36181524

Feed screw

4128800A

9

36181834

Spherical shaft support

NB6

(THK) 2

10

36181527

Collar

4128727

AR

11

36181528

Collar

4128801A

12

36181856 (37117102)

Spring pin

3 x 10

13

36181819

Snap ring

STW-6

AR i

14

36181534

Handwheel

4128802

IV

15

36181857 (54117205)

Spring pin

93 x 20

ATV

16

36181539

Lock nut

4128803

(IGERHIGRID AR RERAmAL

17

36181540

Lock bar

4128804A

¥ 1 %

T

¥ 4 % !5#

T

-106-

XE*

W

W

1992/1/20



From serial No. 08200589 (FBD8020),
' 08500548 (FBD8025) and after.

Unit No. 20

Flip-up work stopper — EUR

Index
No.

Paris No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

18

36181541

Collar

4128805

19

36181542

Clamp lever

KRS x 40 (imac S, S)

20

36181549

Guide rod

7950004

{THK)

21

36181551

Cylinder

41288068

22

36181562

O-ring

1BP 10

23

36181560

Linear ball bearing

LM13UU (THK)

24

36181626

Set screw

M4 x 6 cone end

25

36181859 (29210630)

Plug

1/8"

26

36181553

Piston

4128807D

27

36181563 (38121648)

O-ring

1BP 14

28

36177004 {44027930)

Washer

Mé

29

36368330

Spring washer

Mé 1L

30

36181855 (74304422)

Nut

M6 type 3

31

361768086 (10310352)

Nut

M6 type 1

32

36181554

Piston

4128808A

33

36181564 (36005710)

O-ring

1BP 21

34

36181556

Cap

4128809

MR
N R
RO
A G
N RDIAT0
A A
L T
AR BN A
SIS
S A
A
A A
AUEGA AN
[ A
AR R
R R
R

Wy

T

T

Wy

-108-

X 7 X

¥ 8 ¥

*gi

T

1992/1/20



From setial No. 082005898 (FBD8020),
08500548 (FBD8025) and aiter.

Unit No. 20

Flip-up work stopper - EUR

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

36

36181565

O-ring

5-28 {NOK)

36

36181559

Holder

4128820D

AW

37

38181560

Linear ball bearing

LM13UU (THK)

38

36181521

Linear ball bearing

LM6UY (THK)

39

36181626

Set screw

M4 x 6 cone end

40

36176908 (36323029)

Set screw

Mg x 10 cone end

[

41

36181627

Set screw

M6 x 15 dog end

42

36181855

Nut

M6

NIRRT

43

36181514 (10357006)

Spring pin

$3.5 x 36

44

36181806

- Work stopper

41288118

45

36181514

Spring pin

96 x 36

46

36181810

Pad

4128812B

47

36176711 (74302812)

Cap screw

M6 x 10

48

36181515

Pin

4129243

49

36181601

Pointer

4128814A

£0

36176834 (74303113)

Pan head machine screw

M6 x 8

51

36181520

Flip-up rod

4128818

ARV

o

TR

X 4 % X 5 K

T

~110-

T

i

¥ 9 ¥ l!*

1992/1/20



From serial No. 08200588 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 20

Flip-up work stopper - EUR

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

b2

36181513

Flip-up lever

41288198

53

36181516

Snap ring

STW-8

SO LA

54

36181546

Shim

4129122

GG

55

36181545

Cylinder

7950002C

CTB15-01-30213

56

Scale

36181862

(mm)

4128815A

36181863

(inch)

4129820A

G GA AR

57

36181901

Handle cover

4139539

ARG

58

36181902

Plate

4139540

IR

59

36176821 (58250511)

Pan head machine screw

M5x8

12

60

361826562

Toothed lock washer

M5

12

61

36320901 (10562123)

Washer

M5

12

62

36181905

Coil tube

P-20 500 mm

AR RN

63

36181907

Rubber packing

383322A

L=600 mm

i

M

T

T

~112-

g

!Bt

TR,

199211/20






Unit No. 21 From serial No. 08200589(FBD8020),
Pneumatic piping (1) — USA 08500548(FBD8025) and after.

~113-

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and aiter.

Unit No. 2 1

Prneumatic piping (1) - USA

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

1

36182564 (74162522)

Coupler plug

20PM PT /4"

ARIRINE RN

2

361825862

Coupler socket

20SH PT 1/4"

3

36182518

Air supply unit

AUZ00-02BG {SMC)

36367619 (36329937)

Cap screw

ME& x 10

36176924 (10001521)

Spring washer

M8

36182552

Elbow

PT 1/4*

36182636

Tube

AS70-08 L=2000 (Junren)

36182548

Elbow

PL-8x6-PT 1/4"-BS (Junron)

36182506

Manifold

VV3000-03-B3  (SMC)

10

36182566

Blind plug

PT 1/4"

11

36176710 (74304902)

Cap screw

M5 x 35

12

36182514

Silencer

ANZ200-02 (SMC)

ARG

13

36182502

Solenoid valve

VF3130-1DZ-02  (smQ)

14

36182568

Blind plate

DXT031-38-1A {SMC)

15

36182605

Tube

UH30-06 L=1000 (Junron)

TSGR

16

36182547

Nipple

BN-6x4-PT1/4"-BSN (Junron)

3

17

3618256563

Union

BU-6x4-BSN

{Junron)

3

I

1

¥

¥ 2 % ¥ 3%

‘u!‘* ¥ 5 X%

*6?

—114-

W

¥ 8 ¥

.

1992/1/20



From serial No. 08200589 (FBD8020), A o Pnlt No. 2 1
08500548 (FBD8025) and after. Pneumatic piping (1) - USA

Irﬁ:x Parts No. Parts Name Drawing No. Type (Maker) Qty Pants No. Note

18 | 36182560 Sleeve BS-06 6 | A
19 Tube
36182641 8020 Ur30.06 1=200 oo | o | [IEGITNORNAIATRILN
36182642 8025 urt-30-06 L=350 unory | 3| ([N LRI
20 | 36182553 Union ' BU-6x4-BSN  (unron) | 3 ||I|I|||I||II|Ilﬂllllllﬂllllllﬂlﬂlilllﬂlﬂl
21 | 36182560 Sleeve BS-06 o) | 6| HETORHCA A
22 | 36182620 Pane | 4129070 2| NG A
23 | 36180554 Button head machine screw M6 X 10 4| (RGN ARG NATARC I
24 Tube
36182604 soz0 Uso-06 L=600 wurvory |3 | [ NENVRNIRINEMIIEI
36182639 8025 | ur0-06 L=1100cumony | 3 | (IEIRUNIVINNESAHAEIN
25 | 36182556 Tee STASxaPTiesBSN 1o | INEUWMIR SN
26 | 36182554 Panel union pr-vgxtg ooy |6 |- [EHERCRNGRRIIRIIILI
27 | 36182548 “Etbow u-exapTug-sN wunony | 9 | [HIIVENIENANHIVINRLIE
28 | 36152560 Sleeve BS-06 oy (15| INGHL MR ATEIR

29 | 36182650 Grommet sa-1eA crskoen | 2 | {HHH AR RIGRGIRL

30 Tube
i

WID DR

* 1

| |MWEMH Jm u 17 X l l X X 9 % X 0 u

-116—

199211720



From serial No. 08200589 (FBD8020),

085005648

(FBD8025) and after.

Unit No. 2 1

Pneumatic piping (1) — USA

index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

36182608

8020

UH-30-086 L=600 (Junren)

36182603

8025

UH-30-06 L=700 (Junron)

AR

31

36182545

Nipple

BN-8x4-PT1/8"-BSN (Junron)

AN MR

- 32

36182560

Sleeve

BS-06

{Junron}

33

36182662

Hose

MiD-9 L=600

34

36182659

Hose nipple

NH-65

Option

35

36182660

Hose band

#00

Option

36

36182557

Tee

PT 3/8"

Option

LT

37

36182554

Coupler plug

30PM

Option

TN

38

36182553

Coupler socket

308H

Option

U G

Option

L]

¥ 1 X

il

¥

¥ 3

i

N

T

i

¥ 8 %

T

1992/1/20



Unit No. 22 From serial No. 08200589(FBD8020),
Pneumatic piping {2) - EUR 08500548(FBD8025) and after.

@

] \
J N /

25
e

Pt
e
{fc_*:::\

o J
sy
S [t
IS N
\ “xﬁ
S

~119-

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 22

Pneumatic piping (2} - EUR

Index
No.

Paris No.

Parts Name

Drawing No.

Type (Maker)

Gty

Parts No.

Note

1

36182564 (74162522)

Coupler plug

20PM PT 1/4"

2

36182562

Coupler socket

20GH PT /4"

3

36182518

Air supply unit

AU200-02BG (SMC)

36367619 (36329937)

Cap screw

M8 x 10

36176924 (10001521)

Spring washer

M8

36182552

Elbow

PT 1/4"

36182636

Tube

AS70-08 L=2000 (Junron)

36182549

Elbow

PL-8x6-PT 1/4"-BS {dunron)

36182506

Manifold

VV3000-03-B3 (SMC)

10

36182566

Blind piug

PT 1/4*

1

36176710 (74304902)

Cap screw

M5 x 35

12

36182514

Silencer

AN200-02

{SMC)

13

36182501

Solenoid valve

V3103-021D (SMC)

14

36182605

Tube

UH30-08 L=1000 (dunron)

15

36182547

Nippie

' BN-6x4-PT1/4"-BSN (Junron)

16

36182553

Union

BU-6x4-BSN

17

36182560

Sleeve

BS-06

LT
R
SRR
AV
IR AR
A G
A0 R AR
MGG
ARG EIRITAINA
T
O
(ATGNARCIAGTNA
AR AR
NN RV R G L
WG RB
NS
TR

Mml*

T

”!iI!' !1||!(I| E -

T

—120-

T

I

1y

1992/1/20



From serial No. 08200589 (FBD8020),
08500543 (FBD8025) and after.

Pneumatic piping (2) — EUR

Unit No. 22

Index
No.

Parts No.

Parts Name

Drawing No. |-

Type (Maker)

Qty

Parts No.

Note

18

Tube

36182641

8020

UH-30-06 L=200 (Junron)

A

36182642

8025

UH-30-06 L=350 (Junron)

19

36182553

Union

BU-6x4-BSN

{Junron)

20

36182560

Sleeve

BS-06

{Junron)

21

36182629

Panel

4129070

22

36180554

Button head machine screw

M6 x 10

AR A EH

23

Tube

36182604

8020

UM30-068 L=800 (Junron)

AFAREI kL

36182639

8025

UH30-06 L=1100 (Juaron)

24

36182556

Tee

BTA-6 x 4-PT 1/8"-BSN

{Junron)

CHHTE T T

25

36182554

Panel union

PF-1/8"x1/8"

{Junron)

26

361825648

Elbow

BL-6x4-PT1/8"-BSN {Junron)

27

36181618

Elbow

7951006A

{Junron)

LR

28

36182560

Sleeve

BS8-06

{Junron)

26

L

29

Tube

36182608

8020

UH-30-06 L=600 (Junron)

14

|

¥

1

¥

*2!

[T

*Jl k5 X

g

~122-

iy

¥ 8 X

T

1892/1/20



From senal No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 22

Pneumatic piping (2) ~ EUR

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

36182603

8025

UH-30-06 L=70C (Junron)

12

AR

30

36182545

Nipple

BN-6x4-PT1/8"-BSN (Junron)

12

31

36182560

Slesve

BS-06

{Junron)

12

32

36182662

Hose

MID-9 =600

A R

33

36182659

Hose nipple

NH-65

FHRRARTIA AT

34

36182660

Hose band -

#00

35

361825657

Tee

PT 3/8"

36

36182544

Coupler plug

30PM

37

36182543

Coupler socket

30SH

Option

QOption

Option

Option

Option

Option

¥ 1%

xﬂlz )IK

i

I

iy

-124-

*!X

53*

T

19921/20



Unit No. 23 From serial No. 08200589(FBD8020),
Electric (1) -~ EUR 08500548(FBD8025) and after.

~125-

1992/1/20



From serial No. 08200589 (FBD8020),

08500548 (FBD8025) and after.

Unit No. 23

Electric (1)

Index

No.

Pars No.

Parts Name

Drawing No.

Type (Maken)

Parts No.

Note

1

36329225

Electrical box {1)

4139031B

2

36329442,

Neoplane sponge

10 x 10 x 1660

3

Acrylic resin plate

36329344

Eleciric sticker

IEC-80

36329401

Screw

4095509

36329932

Nut

M8 type 3

36329415

Apparatus setting plate

4139033B

36329421

Collar

4092521

36329424

Grommet

NG-79H (Takigen)

10

36329938 (74307602)

Cap screw

M6 x 16

11

36329920 (44027930)

Washer

M6

12

36329031

Blind cover

4139613

13

36329412

Receptacle

MS3102A
-20-18S (JAE)

14

36329347

Sticker (earth)

AS-K

15

36329950

Bolt

M5 x 15

16

36329913 (74307624) |

Pan head machine screw

M5 x 12

17

36329804

Pan head machine screw

M4 x 12

TR

A W
TR
IR A
DT
AR SR
1
AN
T T
KU R e
ARSI
(R RATNVIM TGN
LT T

i

3

¥ 2 ¥ i

¥

¥ 4 % *Iﬂu

*6!

T

T

*Bg

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 23

Electric (1)

Index
No.

Parts No.

Parts Name

Drawing No.

Type {Maker)

Qty

Parts No.

Note

18

36329901 (10562123)

Pan head maching screw

GmbH

M3x8 UK

HWWWWMMMW%MWW

19

36329918 (44552819)

Washer

M5

VNIRRT

20

36329917 (74300510)

Washer

M4

G500

21

36329916 (74307605)

Washer

GmbH

M3 UK

AR E

22

36329924 (44027927)

Spring washer

M5

N NP -

23

36329826 (44027327)

Spring washer

M4

24

36329922 (74307612)

Spring washer

GmbH

25

36329319

Connector

QA-U2 {OHM)

P Tl = - ey

26

36320127

Cable

IV 5.5 mm? 600V black 3 m

T

27

36329128

Cable

IVv2mmé 600V black 1m

28

36329140

Cable

KIV2mm? yellow/green 2m

ARG

29

36329138

Cable

KIVi26mm? red 4 m

30

36329239

Lug terminal

5.5 mm2 round type

29

0

31

36329237

Lug terminal

2mm? round type

G

32

36329236

Lug terminal

2mm

1 set

33

36329235

Lug terminal

1.25 mm

1 set

34

36329723

Marker tube

55mm? 05 m

1

¥ 1 %

¥ 3

*

¥ 2 %

||!<II||EIIB ES -

iy

-128-

[T

M

1992/1/20



From serial No. 08200589 (FBD8020),

Unit No. 23

08500548 (FBD8025) and after. Electric {1)
Index Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
35 | 36329720 Marker tube 2mme 02m T
36 | 36329721 Marker tube 1.25 min? 1| OO

Wy

X 2 %

T

W

i

~130-

g

usu

g

g
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Unit No. 24 From serial No. 08200589(FBD8020),
Electric {2} - EUR 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No, 24

Electric (2) - EUR

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

1

36329682

Magnet switch

MS

2W-2N 55kW AC100V
{Fuii)

2

36329458.

Thermal relay

TR-2/3 55 kW 11A (Fup)

3

36329261

Noise killer

SK

ENB221C-14A (Fusi)

36329005

C.S. setting bracket

4133034A

RO

36329109

Cam switch

CS&1

P3/63/V-Svb
{CLOKNER MOLLER)

36329006

C.P. setting bracket

4138035A

36329122

Circuit protector

cP

BAB1-150-311 (National)

36329158

Fuse link

BLA-007D (Fujiy

9

36329161

Fuse base & cap

AFaC-7 (Fuii)

10

36329603

Transformer

TF

TL.-SA4M-85

{Aporo) § -

11

36329012

Terminal bracket

4139036A

12

36329436

Rail

BAP L=200

{Izurni)

13

36329432

Rail

BAP L=115 {lzumi)

14

363298230

Block terminal

TB1

BN50

{lzumi}

(RRUEATRINUNGRTNI

15

36329230

Block terminal

TB2

BNS50 {tzumi)

16

36320228

Block terminal

TB2

BN15 {lzumi)

IUIEARBATRRN

17

36329232

Block terminal ass'y

TB3

TU-15W-9P (Fujielec.)

Iull *

¥ 2 %

I

T

¥ 5 %

i

-132-

l!"g ¥ 8 %

g

1992/1/20



From serial No. 08200589 (FBD8(20),
08500548 (FBD8025) and after.

Unit No. 24

Electric (2) - EUR

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

18

36328428

End plate

BNESD

{lzumi)

19

36329429

End plate

BNE15 {izumi)

20

36329501

Retainer

BNLE&

A G a0

21

36329338

Terminal cover

BNC32 L=190

22

36329337

Terminal cover

BNC32 L=65

23

36329335

Terminal cover

BNC22 L=25

24

36329354

Mark sheet

BNMS L=200

S

25

36329353

Mark sheet

BNM9 L=115

MR N

26

36329035

Earth bar

4139037A

27

36329018

Earth bar setting plate

4139038A

1

28

36329911 (74303113)

Pan head machine screw

MEx8

R

29

36329910 (58250511)

Pan head machine screw

M5x8

30

36329904

Pan head machine screw

M4 x 12

10

A G

31

36329903 (74306414)

Pan head machine screw

Mdx 8§

26

AR EAE RN

3z

36329901 (10562123}

Pan head machine screw

M3x8

2

A0

T

33 | 36329920 (44027930) | Washer M6 4

34 | 36329918 (44552819) | Washer M5 6

T TN T

~134-

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 24

Eleciric (2) - EUR

Index
No.

Parts No.

Paits Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

35

36329917 (74300510)

Washer

M4

10

36

36329916 (74307605)

Washer

M3

37

36329925 (44027928)

Spring washer

M6

38

36329924 (44027927)

Spring washer

M5

39

36320926 (44027327)

Spring washer

M4

40

36329922 (74307612)

Spring washer

M3

AR A G
O
R AR OBE
LT T
AR RN Ell
B

T

W

L

Ay

-136-

X 7 X

W

g

T

1992/1/20



Unit No. 25 From serial No. 08200589(FBD8020),
Electric (3) ~ EUR 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 25

Electric (3) - EUR

Index
No. "

Pars No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

1

36329220

Electrical box (2)

4139045A

2

36329852

Neoplane sponge

10 x 10 % 656

3

36329854

Neoplane sponge

12 x 15 x 2060

36329858

| Acrylic resin plate

150x213x 0.5

UL T

36329344

Electric sticker

IEC-80

36329939 (44028704)

Cap screw

M10x 20

36329915 (74300512)

Washer

M10

36329401

Screw

4095509

36329921 (74300511)

Washer

M8

10

36329932

Nut

M8 type 3

RO

1

36329413

Receptacle

MS3102A 20-27S (JAE)

12

36329414

Receptacle

M3S3102A 20-295 (JAE)

[N AREA W

13

36329031

Blind cover

4132613

14

36329020

Apparatus setting plate

4139039A

36329421

Ring

4092521

36329424

Grommet

NG-79H (Takigen)

AT G B

36329940 (74302814)

Cap screw

M6 x 14

GmbH

UK

o

¥ 2 %

.

T

¥ 6 %

-138-

o

x 8 ¥

T

1992/1/20



Unit No. 25
From serial No. 08200589 (FBD8020}, Slectric (3) - EUR
08500548 (FBD8025) and after.

'“ﬁf,x Parts No. - Parts Name Drawing No. Type (Maker) Qty Parts No. Note
18 | 36320921 (74300511) | Washer M8 4 | NIRRT
19 | 36320534 Pilot ight AH22ZW @ | | (ARG
20 | 36375106 Setting ring ArxraoB biack o | 1| (AN RGO
21 | 36320847 Sticker (earth) ASK 4| (NMUIGOAMSAGRTNR I
22 | 36320025 Junctin pate 41390404 | (AN
23 | 36329003 Junciion plte bracket 41300414 * O S
24 | 36329910 (56250511) | Pan head machine screw M58 5| RO RGN
25 | 36329903 (74306414) | Pan head machine screw Max8 2| GG WA
26 | 36329901 (10562123) | Pan head machine screw M3x 8 & | G
27 | 36329918 (44552819) | Washer | s S| TR
28 | 36320917 (74300510) | Washer M4 2| IR
20 | 36329916 (74307605) | Washer | M3 5 | AW mIAA
30 | 36329924 (44027927) | Spring washer S 5| AN
31 | 36329926 (44027327) | Spring washer w4 21
32 | 36320922 (74307612) | Spring washer & o MR
33 | 36329930 (13209613) | Nut s 2 | OO
34 | 36320315 Connector - plug 3191-03P o | IRURIMTMIHm

* &

T T T T

—140-

1902/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 25

Electric (3) ~ EUR

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

35

36329316

Connector — plug

3191-04P

36

36329322

Connector - plug

3191-06P

37

36329317

Connector — plug

3191-09P

38

36329318

Connector - plug

| 3191-15P

a9

36329323

Connector — plug

5025-03P

40

36329717

Connector — terminal

1380TL

41

36329718

Connector — terminal

1380GL

42

36329719

Connector — terminal

50087TL

L L

i

X 2 X%

B I

¥ 5 x

iy

-142-

T

e

1992/1/20



Unit No. 26 From serial No. 08200589(FBD8020),
Electric (4) — EUR 08500548(FBDE025) and after.

~143-



Unit No. 26

Electric (4) - EUR

From serial No. 08200589 {FBD8020),
08500548 (FBD8025) and after.

' Ir:ngfc Parts No. Pans Name Drawing No. Type (Maker) Qy Parts No. Note
1 | s6aes622 Condenser suppor 4171053 | S
2 | 36329627 Condenser 10,0004F 50WV ¢ [N R
3 | asazoees Condenser SMSOLASN-2200 + | R ACAMRRMIATR
4 | 36320814 Resistor RSF-3B 3W 3900 | I
5 | 36320285 Diode S4VB10 | IR
6 | 36320612 Ename resistor RWHO-40G 240 IR NKAG
7 | 36357921 Rectifier roves-03 | 1 | [HUMNHAMEMRRIAN
s | 36357328 Reciffr cover 6081339 | ROl
o | 36329601 Transformer unit AHX5T1-H e |t | (WIS AL
10 | s6320605 Base AX325 e | 1| [HANTAORE ML
11 | aea20364 Boih hand controllr eeizitrmiov e | 1| (HINIIKARKIRIRITRE | oro-
12 | 36329438 Ral sap L=t e |+ | (HIRNNAURIANIDEN | Groo
13 | 36329501 Retainer BNLS o | 2| NAAIRIRIEAUNREUIAIR | o
14 | 36329250 Timer STsPA 05~5sec DC24 | o KUIRHIN OGS
15 | 36329814 Socket TP2sS e |1 | (AAMUIREINARERARIRTD
16 | 36320733 Hour meter TM25A 100-1000 o | JUBRIEARELOA AT
17 | 36329155 Fuse hoider F7111 ey |3 | SMATARCOITAUMRURA
MOR (1771117 1 powuy | | I




From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 26

Electric (4) — EUR

index
No.

Parts No.

Pants Name

Drawing No.

Type (Maker)

Qity

Parts No.

Note

18

36329151

Fuse F2,4

F7161-8A {Sato)

19

36329150

fuse F3

F7161-3A (Sato)

20

36329014

Terminal bracket

4139042

21

36329437

Rail

BAP L=350

22

36329231

Block terminal

BN15M 37

23

36329429

End plate

BNEi5

T

24

36329501

Retainer

ENLS

25

36329336

Terminal cover

BNC22 |.=300

26

36329355

Marker sheet

BNM9 L=312

L T T

27

36329037

Earth bar

4139043

LR

28

36329019

Earth bar setting piate

4139044A

S

29

36328631

Sequencer

T40-R/Z (Fuii)

RN TR

30

36329633

Added sequencer

T24E-R (Fuji)

AR CHEGA

31

36329141

Cable

uyz2112 (Fuj)

32

36329707

Relay setting box

4136077

R

33

36329648

Volum

RJ-13B 5kQ (COPAL)

34

36329647

VR shield wire

4171404

T

X 2 %

e

¥

T

T

~146-

T

¥ 9 X *Bm

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8(025) and after.

Unit No. 26

Electric (4) - EUR

Index
No.

Parts No.’

Parts Name

Drawing No.

Type (Maker)

Q'ty

Paris No.

Note

35

36329644

Legend plate

4174419

36

36329512

Controller P.C.B,

7935038A

A

37

36329509

Bakelite spacer

4 x 07 x 15

NS

38

36320518

Relay P.C.B.

79350458

T

39

Relay P.C.B.

36329526

GmbH

7935067-1/2

36329527

GmbH

7935067-2/2

36329521

UK

7935068A

40

36329245

P.C.B. support

P-12 SN-6 L=15

41

36329246

P.C.B. support

P-12 SN-50 L=59

R A

42

36329910 (58250511)

Pan head machine screw

GmbH

MSx8 UK

43

36329907

Pan head machine screw

M4 x 20

44

36328906

Pan head machine screw

M4 x 18

[N

45

36329905

Pan head machine screw

M4 x 16

46

36329904

Pan head machine screw

M4 x 12

R

47

36329903 (74306414)

Pan head machine screw

M4x 8

45

SN

48

36329902

Pan head machine screw

_M3x18

6

RN

GmbH

¥ 1 0¥

o

W

iy

~148-

!?#

!3!

Wy

1992/1/20



From serial No. 08200589 (FBD8020), | Unit No. 20
08500548 (FBD8025) and after, _ Electric (4) — EUR

Index Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
49 | 36320914  Pan head machine screw M3 x 12 1| R
50 | 36329901 (10562123) | Pan head machine screw M3 x8 10| IS AR O
51 | 36320918 (44552819) | Washer M5 k| s | (AU
52 | 36320917 (74300510) | Washer M4 72 | [N ARMUAM A
53 | 36320916 (74307605) | Washer M3 T
54 | 36320024 (44027927) | Spring washer M5 AR T T
55 | 36320026 (44027327) | Spring washer M4 72| IO
56 | 36329922 (74307612) | Spring washer M3 17| (RO
57 | 36320929 Nut M4 2| - MM TR RO

WO W W R W B e W W

1992/1/20






Unit No. 27 From serial No. 08200589(FBD8020),
Electric {5) — USA 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 27

Electric (5) — USA

Index

No. Parts No. Parts Name Drawing No. Type {Maker) Qty Pars No. Note
1 | 36320049 Electrical box 4171344 | AR A
2 | 36329852 Neoplane sponge 10x10x 751 1 |MINIIIIIIIIII!M!IHI\WIIIHIIIIIHIHIIIIIIIII\III
3 | 36320854 Neoplane sponge 12X 15 x 2145 T
+ | 36320858 Acryic resin plate 150X 213X 05 1 M OUBARATIVREI A
5 | 36320344 Electric sticker IEC80 | (WIS TNCGR
6 Sticker |

36375421 (74326505) | 460V/230V AS-K1000E | RO G
36329892 460V/400V/230V AS-K1000C + | TR
7 | 36329939 (44028704) | Cap screw M10 x 20 4| SO AR
8 | 36320015 (74300512) | Washer M10 4| AR
o | 36329401 Sorew 4095509 2| AR AT

10 | 36320921 (74300511) | Washer Mg 2 )W A RN
11| 36320932 Nut M8 type 3 2| MDA TnRIN
12 | 6320408 Duct 4171813 t | [T
13 | 36329539 Rubber packing 41309068 1 1|l|||||HIIIIIHllIIIWlIIIIIIIIIIIUJIIMIIMIIIIIH
14 | 36322513 Cap screw M5x8 4 IHHII||||Hllllllllllﬂlllllllﬂlllﬂllllﬂlll!lMllIl
15 | 36320018 (44552619) | Washer M a | (WORRIATNOATRL

LU L

L

|

i

M ¥

|

*

3

¥

M

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 27

Electric (5) — USA

Inr?:x Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
16 | 36320310 Connector 0A-U2 oo |1 | TR
17 | 36322413 Receptacle MS83102A-20-278 (JAE) 1 |M’w|mm"Im]I"ﬂmmu"“"“u"mwm
18 | 36329053 Apparatus setting plate M171351A 1| NN
19 | 36320421 Ring 4092521 a | AR
20 | 36329424 Gromrmet NG7oH ey | 4 | JHEIETRHURANAOL AT
21 | 26320038 (74307602) | Cap screw M6 16 4| K MOUE O
22 | 36320021 (74300511) | Washer M8 a | WA
23 | 36320031 (10310352) | Nut M6 2 | O
24 | 36320534 Pilot ight AH22-2W e |1 | IIBARTAMNATIR IR
25 | 36375106 Setting ring arxzao-B biack e |1 | IHMADOTOREENR R O
26 | 36320432 Rail BaP =250 ey | 1 | (NAANCOORNANNIL
27 | 36329230 Blookterminal w3 Vo BNS0 oy |7 | [T
28 | 36329231 Block teminal BN15M ey | & | (ANRARSIRONEOIRY
20 | 36320428 End plate BNESO aomy 1| (ARADRCAANRAEAO
30 | 36320501 Retainer BNLS ey | 2| [UNAMEDRRTA A
31| 36320303 Terminal cover encsz =120 ey | 1| (NIUNIOONNAAIANNCLY
a2 | 36329301 Terminal cover oncz2 L=o0 gy | 1| NIUNTUEURCMIN

I!xlu1 %

!tluLlﬂ *m*

T

L

—154—

T

T

T

1692/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 27

Electric {5) — USA

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker) Q'ty

Parts No.

Note

33

36329038

Earth bar

4171352

34

36329347

Sticker {easth)

AS-K 5

35

36329504

Retainer

H-1 (Fuiji) 1

36

36329508

G-Handle

BU-GGD (Fu) 1

a7

36329910 (58250511)

Pan head machine screw

M5 x 8 9

38

36368521

Pan head machine screw

M4 x 14 2

39

36329903 (74306414)

Pan head machine screw

M4x8 41

40

36329901 {10562123)

Pan head machine screw

M3x8 4

41

36320918 (44552819)

Washer

M5 9

42

36329917 (74300510)

Washer

M4 43

LN

43

36329916 (74307605)

Washer

M3 4

44

36329924 (44027927)

Spring washer

M5 9

LT

45

36329926 (44027327)

Spring washer

M4 43

46

36320922 (74307612)

Spring washer

M3 4

47

36329930 (13239613)

Nut

M5 2

L

i

ML

¥ 6 ¥

-156—

TTTRT

TR

1982/1/20



Unit No. 28 From serial No. 08200589(FBD8020),
Electric (6) — USA 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 28

Electric (6) — USA

'"ﬁi’:x Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
1| 3630147 Magnet switch MS ek IR
2 Thermal relay ™
36320459 230 sessiwzsov e | v | (THIHIOEURRSATINEAG
36329460 460 TRAN B SSKW el 1 | AR ERA
3 | 36329064 Cirouit breaker base 4171353 (SR AT
4 Circuit breaker NFB1
36329561 230 suesasoeoL 2sov e | 1| |EHMUNINIATRNIGNIG
36329554 460 suesasosol eov wn | 1| (THIKIMINIREAMISUNRIINLN
5 Motor breaker NFB2
36329566 230 succasosoL 250v e | 1| [FINVAHAAAGINIG
36320558 460 suesasorst scov e |+ | {[HINIRINIISIRAREHEN
6 | 36329609 Transformer r TL-SA4M-75 665VA (Aporo) | 1 |||I|M||||Wllli\i|Illilmlllﬁllﬁllﬂlﬂlllﬁlllm
7| 36320601 Transformer unit AHXS11H GONRRR T
8 | 36320605 Base AHX326 e |t | JORUIRMNRACARARARD
o | 36357921 Rectifier R RBJ128-03 e | 3| (NSORERKIOCN AT
10 | 36357328 Recifier cover 6081339 | ORI
11| 36329624 Condenser support 4135207 T
WM WD W W W . W



From seriai No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 28

Etectric (6) - USA

X Parts No. Parts Name Drawing No. Type (Maker) Parts No. Note
12 | 36320627 Condenser 10,0004F SOWV (RUBICON) (T
13 | 36329611 Enamel resistor O s WAL
14 | 36320617 Noise filter SHB-0 (Okayay LA A
15 | 36320733 Hour meter THESA 101000 e MR
16 | 36320015 Terminal bracket 41393404 L AR
17 | sesz9242 Block terminal L1, 2, 3, PE BTBS004 (zum O e
18 | 36320060 Terminal base 4171354 AT O TRt
19 | 36320440 Rail BAP L1125  (tzum) AT A
20 | 36329230 Block terminal R.S,T BN50 (tzumi) AT
21 | 36320428 End plate BNES0 (zumi N
22 | 36329501 Retainer BNL& {Izumi) lmmmmm""mmmmmﬂmn
23 | 36329341 Terminal cover BNC32 Le50 (ium L.
24 | 36329123 Circult protector CP31EMB 3A  (rj) TSN,
25 | 38329124 Circuit protector CP31EM/7.5 7.5A (Fujiy ,mwlmm"mummmummmw
26 | 36320125 Gircuit protector CPSIEM2DC 25A (rup A A
27 | 36329118 Circuit protector CP31EM/SDC 5A  (Rufy AR
28 | 36320815 Sockel CP-s1 KA

L LU e T T T




From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 28

Electric (6) — USA

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

29

36329156

Fuse block

30312

{Gould) 1

30

Fuse

363281562

230V

ATMS

{Gould) 2

36329153

460V

ATM6E

(Gould) 2

31

36329634

Sequencer

7935102

32

36329707

Relay setting box

4136077

33

363296561

VR Shield wire ass'y

4173967

IR AU

34

36329652

Legend plate (volume}

4173508

35

36329349

Sticker

4171449

36

36375422

Sticker

AS-K1001-H

8 A

37

36375424

Sticker

AS-K1007-A

38

36329512

Controller P.C.B.

7935038A

39

36329509

Bakelite spacer

P4 x 97 x 15

40

36329523

Relay P.C.B.

7935100

41

36329711

Junction plate

4136084A

RN A

42

36329911 (74303113)

Pan head machine screw

ME&x8

43

36329958

Pan head magchine screw

M5 x 20

¥ 1%

52*

¥ 3 X

W

i

-162~

X7 K

MNM*

T

19921/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 28

Electric (6) — USA

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

44

36334229 (74305017)

Pan head machine screw

M5 x 10

45

36329910 (58250511)

Pan head machine screw

M5x8

46

363299407

Pan head machine screw

M4 x 20

AR

47

36329906

Pan head machine screw

M4 x18

48

36329905

Pan head machine screw

M4 x 16

12

49

36329504

Pan head machine screw

M4 x12

50

36329903 (74306414)

Pan head machine screw

M4 x8

12

T

51

36329902

Pan head machine screw

1 M3x18

SO

52

36329901 (10562123)

Pan head machine screw

M3x8

53

36329920 (44027930)

Washer

M6

54

36329918 (44552819)

Washer

M5

14

65

36329817 (74300510)

Washer

M4

ag

56

36329816 (74307605)

Washer

M3

8

57

36329925 (44027928)

Spring washer

M&

4

58

36329924 (44027927)

Spring washer

M5

14

59

36329926 (44027327)

Spring washer

M4

38

60

36329822 (74307612)

Spring washer

M3

8

¥ 1 X X 2 % llu3!tu

TTRT,

gy

-164-

T

¥ 38 %

T

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No., 28

Electric (6) - USA

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

61

36329929

Nut

M4

62

36329315

Connector — ptug

3191-03P . (Molex)

63

36329316

Connector — plug

3191-04P (Molex)

64

36329317

Connector - plug

3191-09P (Molex)

65

36329318

Connector — plug

3191-15P {Molex)

66

36329716

Connector ~ terminal

1190TL {Molex)

67

36329717

Connector — terminal

1380TL {(Molex)

68

38329128

Cable

IV 2mm? black 1m

69

36329129

Cable

V2 mm? yellow/green 3m

O

70

36329136

Cable

KIV 0.75 mim? red 30m

71

36329137

Cable

KIV 0.75 mm2 blue 30 m

72

36329135

Cable

KIV 0.5 mm?2 blue 2m

AR

73

36329203

Lug terminal

2-5

74

36329202

Lug terminal

2-4

75

36329217

Lug terminal

F1.25-4

100

76

36329721

Marker tube

1.25mme 2m

AU TN

Wy

¥ 2 %

¥ 3 % ¥ 4 X

T

-166~

[

¥ 8 %

¥ 9 % X B x

1992/1/20



Unit No. 29 From serial No. 08200589(FBD8020),
Arm — 8020 08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 29

Arm — 8020

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

1

Arm

36331006

EUR

4139592A

WA A0EA T AR

36331003

USA

41367208

38331112 (73157630)

Cap screw

M8 x 15

36328928 (74300511)

Washer

M8

(IR ML R

36331113 (74314414}

Cap screw

M10x 15

36329815 (74300512)

Washer

M10

36331008

Packing

4135960

(RN

36331017

Cover

4136722

36329912

Pan head machine screw

M6 x 10

36322531 (440279830)

Washer

M6

B

10

Cover

36331011

EUR

4170576

36331014 -

USA

4136721

1

36329912

Pan head machine screw

M6 x 10

12

36322531 (44027930)

Washer

Mé&

13

36331026

Grommet

C8G-03 L=530

¥ 1 *

WEE

o

¥

6

3

-168-

¥ 7k

W

L

1992/1/20



8025} and after.

0589(FBD8020),

548(FBD

Unit No. 30 From serial No. 0820
08

Rail — 8025




From sesial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 30

Rail — 8025

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note -

1

36334622

Slide pack

7937100

AR

2

36334818

Button head machine screw

M6 x 10
loc-wel

{unbrako) 7

3

36334709

Arm

4138420

A

36322513

Cap screw

M5 x 8

MR AU

36329923 (44027927)

Spring washer

M5

INRGARAAN R

36334701

Arm cover

4138422

36334229 (74305017)

Pan head machine screw

M5 x 10

AR

36329918 {44552819)

Washer

M5

36334601

Front duct

4138779A

S A

10

36331112 {73157630)

Cap screw

M8x15

11

36328928 (74300511)

Washer

M8

12

36334631

Grommet

CSG-032 L=210

13

36334705

Cover

4138419

14

36334229 (74305017)

Pan head machine screw

M5 x 10

15

36329918 (44552819)

Washer

M5

16

36334634

Duct

4138421

17

36331112 (73157630)

Cap screw

M8 x 15

WA e

T

T

-170-

W

*8!

L

1992/1/20



From senial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 30

Rail — 8025

Index
No.

Pans No.

Paris Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

18

38327610 (10001521)

Spring washer

M8

19

36334801

Duct cover

4138427

20

36334229 (74305017)

Pan head machine screw

M5 x 10

21

36329918 (44552819)

Washer

M5

AR

22

36334713

Angle

4138423

23

36334823 (44235241)

Cap screw

M8 x 20

Mg M

24

36327610 (10001521)

Spring washer

M8

25

36334805

Band

PLT-31

28

36334628

Hanger

4138430

27

36334824 (37014514)

Cap screw

M8 x 65

28

36334615

Cable guide

4138432

R U

29

36323009 (74300604)

Cap screw

M8 x 15

30

36334612

Rail

4136885A

31

36334819 (74303201)

Bolt

M6 x 15

A

32

36322531 (44027930)

Washer

M6

33

36366823

Roller bracket

4171127

VOISR TAN A

34

36329937

Cap screw

M8 x 10

O MRS

¥ 1 ¥

¥ 2 % I*I“I*

T

AN

-172-

B

a2 %

TR

1992/1/20



From senal No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 30

Rail - 8025

Index
No.

Parts No.

Pants Name

Drawing No.

Type (Maken)

Q'ty

Parts No.

Note

35

36328928 (74300511)

Washer

M8

VR

35

36334721

Pin

4136846

37

36334808

Snap ring

STW-8

38

36334829 (74314807)

Set screw

M& x 10 flat end

A A

39

36334724

Roller

4136845

AR R

40

36366908

" Collar

4171129

41

36366829

Tighter bolt

4171130

42

36334811

Knob

CK50T

43

36366809

Cone disk spring

10L

AR

44

36334733

Packing

4135860A

¥ 1 %

3 2 % X 3 K

¥ 4 ¥ l5*

T

-174-

¥ 7 ¥

¥ 8 ¥

X 9 % *l*

1992/1/20



Unit No. 31 From serial No. 08200589(FBD8020),
Operation box (1) 08500548(FBD8025) and afier.

~175-

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 3 1

Operation box (1)

Index
No.

Pants No.

Parts Name

Drawing No.

Type {(Maker)

Q'ty

Parts No.

Note

1

36358601

Control box

2052463050

AR IEATEAm

2

36358602

Rear cover

2059463030

A

3

36358612

Packing

405946404A

G

36358635

CPU board

2065955504

$-6897C

36358611

PWB spacer

405946402A

36358701

Power supply

$550-05 (Stanley)

IR TRERRGIm

36358702

Power supply

8825 (Stanley)

EUR

Option

Block terminal TB4

36183330

Buzzer

EB2114 DC24V {Matsushita)

10

36358638

REG board

446721

- §-2852

RO RRREE R

11

38378418

Relay

MY2-1024E {OMRON)

12

36378419

Relay socket

PYFO8A (CMRON)

S

13

368378420

Relay holder

PYC-A1 (OMRON)

14

36358708 (74369308)

Diode

V06C {Hitachi)

15

36358616

Sheet panel

206595402F

16

36358618

Panel support

205946307A

AT

17

36358641

PAN unit board

306595534A

5-6898A

OGO A

¥ 1 X

EI-a 3

M

T

i

~176-

* 7T ¥

i

Wy

1892/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 3 1

Operation box (1)

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

18

36358644

Key board

306595534A

5-6899A

19

36330735

Toggle switch

SW1,3

S-2A

LT

20

36330736

Toggle switch

sSw2

S-3A

21

36173555

Toggle switch cap

AT402

22

36330748

Switch

SW13

MHM-1S0RBS1  (MULON)

A

23

36330750

Switch

Swi12

MHM-1S0GBS1  (MULON)

24

36358712

Reversible counter

SCR04S (TOKEN)

AR

EUR

25

Control panel

36358662

EUR

305946313A

36358661

USA

3059463048

36358663

CHINA

3059463164

26

36359113

Switch

551

AH22-J2B20A (Fui)

27

36359116

Switch

8810

AH22-JC7G143A (Fuji)

MG RE RS

28

Switch

5811

36330429

EUR

AH22-JC3C142A (Fui)

36359117

USA

AH22-JC4A412A  (Fuj)

(RO

29

36359102

Switch

PB2

AH22-GL1G10H (Fuji)

AT

I

i

*3ﬂ

K

¥ 5 %

iy

-178-

¥ 7T OX%

T

T

1992/1/20



From sefial No. 08200589 (FBD8020),

Unit ch:. 3 1

08500548 (FBD8025) and after. Operation box (1)

Index Parts No. Parts Name Drawing No. Type (Maker) Parts No. Note

30 | ssssot1s Switch PB3 AH22-Q2RA1 b L

31 | 36359101 Switch PB1 AH22-FRO1 (Fui) | IR A TS

32 | 36350117 Switch ss13 AH22-JCAMI2A  (Fop Al

33 | 36330553 Switch PB18 AH22JLIY10-24V (o) ARG

34 | 36358718 Setiing ring AHXTA9B  Lan () MRS CA A

35 | 36358719 Guard fing AHXTSIC e UITLTTETeAn

36 Light emission diode ~ PL4
36358722 EUR SDB205A red (staiey) 1 R
36358723 Ush SDB20SB red  (Saney) I A

37 | 36359740 Resistor Rt 15kQ W (WA AT VR

38 | 36358726 Handle pulser OSM-012C  (Sance) AU KA

39 | 3635870 Tiener TR o ussocker | 1| INAHRIUNRIMARUIIA

40 | 36359225 Diode D1, 2 $1B-01-02 o (AR

41 | s6359213 Noise fitr NK zi0L221  (shivka A O LA

42 | 36350328 Terminal plate T8S CF-4P A TS

43 | a6183364 Pl A4ZAN (kg IR R

44 Bushing

i

L]

X 2z %

o

gl

T T

W

T

1992/1/20




From serial No. 08200589 (FBD8020},
08500548 (FBD8025) and after.

Unit No. 3 1

Operation box {1)

Index |

No.

Pans No,

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

45

36358630

Blind plate

4009183118

46

363598310

Connector

1490P1.R1

{Molex)

47

36359301

Connector WOCN24

3191-04P

{Molex)

1

48

36359302

Connector WCN7

3191-06P

{Molex)

49

36359303

WCN2, 186,

Connector 18, 21, 38

3191-09P

{Molex)

L

50

36359304

connector WOCN1

3191-09P (R1)

{Moalex)

51

36188324

Connector WCN22

3191-12P

{Molex)

52

36359305

Connector WCN18

3181-15P

{Molax)

A0

53

36359307

Connector WCN19

5025-03R1

{Molex)

54

36359308

Connector

5198-03

{Molex)

55

36359309

Connector

5198-05

{Molex)

A

56

36358751

Clamp

NK-18N-B

{Kitagawa)

1 set

57

36358752

Cable band

TMS-20

(Kitagawa)

1 set

58

36358753

Clamp

DKN-05

{Kitagawa)

1 set

59

36358754

Cable clamp

MFC-1000

(Kitagawa)

1 set

60

36358760

Spacer

8-1

{Kowa)

1 set

AN ERE R

¥ 1 %

2%

I

tll'lﬁlﬂ ¥ 5 K

T

~182~-

¥ 7 ¥

i

T

1992/1/20






rial No. 08200589(FBD8020),

} and after

0548(FBD8025




Unit No. 32

From serial No. 08200589 {FED8020),

08500548 (FBD8025) and after. Operation box (2)

lr;g:.x Parts No. Parts Name Drawing No. Type (Maken) Qty Parts No. Note
1 | 36359024 Counter cover | 4170582 | (GARHTRNTRTNE AR | e
2 | 96359025 Door 4170564 * | VRARATENNTRAMSIANe | =ur
3_| 36359030 Door lock c-89-1 oo | 1| {IMMIRAISAREIRRIN | ==
4 | 96049031 Hinge satoea2  caigen | 2| (HIINANUNORMANAIRY) o
5 | 36359026 Aoty bar 4170585 * | IWANRGATRAATEMATAIN | =
6 | 36320057 Pan head machine sorew M4 x 10 2 | (WNGUMRATAAVICO I | ve
7 | asazset7 Washer M4 2 | [HUMHIHRMIIN | =vm
2 | sooaoon » | WY e
o | asoseea — o | INIMMSIRINN |
e cometvsoonarasss | SRS | HOARR | oo
1+ | saameno | O | oo
12 | 36330746 (36004326) | Switch SW1,2,3 MHM-1-S-4-M-B-S1 3 IO | option
13 | 36358735 (36004335) | Toggle swilch Swa4 S-2A with ring | MEIREATAIHIIAR | option
e Teggoswicn o5 T AN |osvor
15 | 36358764 Toggle swich cap AT402 2 | [IKUEAISARMGIRLNN | opton
16 Light emission diode option

sosaosn geen | 1| NN o>

¥ 1

L

2%

Wy

¥6¥m

~184-

g

i

i

i




From serial No. 08200582 (FBD8020),

Unit No. 32

08500548 (FBD8025) and after. Operation box (2)
'"h?: X Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note
36330725 USA. SDB205B green T
17 | 36183417 Terminal plate TB6 CF-9P | [NENNATEPIMNINAN | option
18 | 36358740 (36004322) | Cassette MT-2-02 aeacy |1 | (AUNNIDENMTAIMNMNIR | option
19 | 36183317 Cassstte board 316768C | S-2476C 1 [RNVREISRMITEIN | option
T T T T

1992/1/20






From serial No. 08200589(FBD8020),

Unit No. 33
Control box

08500548(FBD8025) and after.

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 33

Control box

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maket)

Qty

Parts No.

Note

1

36359601

Electricat box

205946301B

2

36359602

Box cover

200918302E

3

36358613

Packing

405946403A

36358645

Power unit

305946609C

1

136359608

Power unit base

208595305C

AR A

36183620

Noise filter

NF1

SSCD-3000

36358108

Block terminal

T84

K05-8P with cover(Kohwa)

EUR

Transformer

T

(SEL}

36359701

Magnet switch

Mg

10

361838617

Setting unit

BWg204 {National)

11

36183624 (36004343)

Relay

R1

MY2-1008C (OMRON)

12

36378419

Socket

PYFO8A (OMAON)

13

36378420

Holder

PYC-A1 (OMRON)

O A T

14

36369328

Block terminal

TB

CF-4P (Morimatu)

I

15

36183621

Noise filter

NF2

SSKF-0500 (National)

18

~ Fuse bracket

36359614

EUR

3059463108

1

|

s

1

i1

i

T

¥ a4 %

T

g

-188-

W

!S!

T

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 33

Control box

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No,

Note

- 36359613

U.S.A.

J06585313A

IRV

17

36183715

Fuse F1,4

NF6INR 6A (Toye)

FGAAGR LA

18

36183714

Fuse F7

NF61INR 2.5A (Toyo)

19

36183713

Fuse F8

NFG1INR 2A (Toyo)

20

36183712

Fuse F&

NF61NR 1.5A {Toyo)

21

36183711

Fuse F2,3,5,9

NF61INR 0.5A (Toyo)

L e

22

36183713

Fuse

Fi12

NF8INR 2A (Toyo)

Ll

23

36183711

Fuse F13

NFG61NR 0.5A (Toyo)

G A

24

36330764

Fuse F14, 15

ATM20

25

36183710

Fuse holder

EUR

SN-1301 (Showa) USA

1

26

36330765

Fuse holder

HPD

27

36183705

Transformer T3

272VA {Stanley)

T

28

36183734

Noise filter SK

YQ-23 (Hitachi)

LT T

29

36359648

Servo amplifier unit

2052465068

30

36359618

Servo amplifier bracket

2059463028

31

36183722

Block terminal TB3

GM108-2P (Kohwa)

G

32

36359735

Resistor R

3.3k 30W

EUR

EUR

EUR

EUR

|!1H

|!E|2* *3!

*4*' I X%

¥

i

~190-

i

g

TR

1992/1/20




From serial No. 08200589 (FBD8020),
' 08500548 (FBD8025) and after.

Unit No. 33

Control box
"ﬁg_" Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
33 | 36350736 Resistor R2 5.1 kQJ 30W | (AR
34 Resistor R3 | |
36359737 2.3 kQJ 30W | RTNOACTR SR
36359738 1KQJ 30W | IGAIR R MISU AT
35 | 36356739 Resistor R4 13k 2W T
36 | 36359706 Condenser c1 GW200LGSN-22008 O
a7 | 36183732 Gondenser c2 motzazzsk oo [ 1| [IRKEOANCHEMRI
38 | 36183733 Gondenser c3 SM250LASN-100B | RGO T
39 | 36350710 Rectifier STH s1ove40  csnnceners | 1| [IHIINATRAIOINATAI
40 | 36183631 Relay RY2 poaooy ovaioay | 1| THUCRSARA OO
41 | 36183627 Relay setling bracket swotss  ovaonad | 1| (TRUNHIUNAAMCRIMN IR
42 | 36183524 Diode D1, 2 UOSE eiecty |2 | NIRRT
43 Stud 1
44 | 36183622 Noise fiter ZNR1 ERZ-C200K221 oiaiona) |1\ |NNAMIGKRIAAONSR
45 | 36359651 P.C.B. (power) 316769C | S-2854B U111 [T
46 | 36359626 P.CB. plate 3085952120 | R
47 P.C.B. (NC-3B) Ay | 1
W W GUR WO W W0 .. W0 W W

1982/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 33

Control box

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

48

363569625

Connector bracket

306595311B

49

36183622

Noise filter

ZNR2

ERZ-C20DK221 (National)

50

36183723

Block terminal

TB2

GM108-8P {Kohwa)

51

36183712

Fuse

F10

MF6INR 1.5A  (Toyo)

QT T

52

36359715

Fuse

F11.

MF&81NR 10A {Toyo)

RGN

53

36183710

Fuse holder

SN-1301 {Showa)

0 AT

54

Servo amplifier unit

(AMT)

55

36183821

Fan

1095091 (Sanyo)

56

36359631

Fan cover

403482311A

57

Thermostat

58

36359654

P.C.B. (RY01B)

3150147A

5-2774A

59

36359716

Relay

R1~7

LYZ-1023 {OMRON)

A AN

60

363569725

Transformer

T2

1% 1.0 KVA

&1

Flexible bushing

62

36183531

Rubber bushing

NG-79-L

T

63

36183532

Rubber bushing

NG-79-N

64

36359635

Packing

4009184028

i

X zZ ¥

T

-194-

¥ 7 %

TR

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 33

Control box

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker) Q'ty

Parts No.

Note

65

36359636

Packing

400918411A

66

36183821

Fan

1095091

(Sanyo) 1

67

36359640

Rear plate

400918328A

68

36375129

Connector

CN1

3191-04R1

{Molex) 1

89

36375130

Connector

CN2

3191-06R1

{Molex) 1

70

36375119

Connector

VCN11

3191-02P

(Molex) 2

71

36359301

Connector

VCN1i2

3191-04P

(Molex). 1

72

36359302

Connector

VCNS, 6,7, 8, 13

3191-06P

{Molex) 5

73

36359303

Connector

VCN2, 4,9

3191-09P

{Molex) 3

74

36183324

Connector

VCN3

3191-12P

(Molex) 1

75

36358750

Clamp

NK-18N

(Kitagawa) { 1 set

76

36358752

Band

TMS-20

(Kitagawa) | 1 set

77

36358753

Clamp

DKN-05

(Kitagawa) | 1 set

78

36358754

Clamp

MFC-1000

(Kitagawa) | 1 set

FAEMMRERAR
R A
AR A A
AR
0
LT
G G R
EN AT
T
A0 R e
G
T
A OACE
ISR R A

——+

i

-196~

S

g

9

E

T

1992/1/20



Unit No. 34 From serial No. 08200589(FBD8020),
Foot pedal 08500548(FBD8025) and after.

19921720




From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 34

Foot pedal

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

1

Base ass'y

36331502

EUR

4138119A

36331504

U.S.A.

41359168

Post

36331432

EUR

4139120A

36331425

US.A.

4135066C

38331712 (74302813)

Cap screw

EUR

M6 x 12 USA

Separator

363315086

EUR

4139121B

AR RGN

36331505

U.S.A.

4135923B

(AN

Pan head machine screw

36331709 (74306414)

EUR

M4 x8

36331707

U.S.A.

M4 x &

AR

36329917 (74300510)

Washer

M4

MG

Hinge bracket

36331516

EUR

4139122

36331515

U.S.A.

4135924

T

!g“ﬂmﬂ ¥ S ¥

@6*

-198-

¥ 7 %

ISE

X 9 % *gill

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBDB8025) and after.

Unit No. 34

Foqt pedal

Index
No.

Parts No.

Pats Name

Drawing No.

Type (Maker)

Q'ty

Parts No,

Note

8

36323416 (74302812)

Cap screw

M6 x 10

9

36331524

Hinge pin

4135073

10

36331527

Cotter pin

d16x12

"

Pedal (right)

36331612

EUR

4139126

36331509

U.S.A.

4135925

12

Pedal (left)

36331511

EUR

4139125

36331510

USA

4135926

13

36331513

Stopper

4139387

14

36331712 (74302813)

Cap screw

MG x 12

15

36331713 (10001512)

Bolt

M8 x 25

16

36331123 (10001517)

Nut

M8

17

36331507

Separating plate

4139124

18

36331714 (36322415)

Cap screw

M4 x8

19

36331707

Cap screw

M4 x 6

1

20

36329929 (74300501)

Nut

‘M4

2

AL
(AN S RAR A
AT
BT
R
AR
A RA R
A A
R AR MR A
LRI TINBN

EUR

EUR

EUR

EUR

EUR

EUR

EUR

EUR

¥ 1 %

TR

T,

-200-

T
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 34

Foot pedal

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

21

36322528 (44027327)

Spring washer

M4

L

EUR

22

Stroke shaft

36331410

EUR

4139123

AR W

36331408

U.S.A.

4135062B

23

36331620

Miniture bearing

#WBCSB-1427A {NTN)

24

36331713 (21415514)

Cap screw

M8 x 25

25

36331123 (10001517)

Nut

M8

1A A

26

36331704

Qilless metal bushing

DS8S1615 (Daida)

EUR

27

Flange

36331424

EUR

4139132A

36331423

US.A.

4135064

28

36331605

Collar

41350768

29

36331624 (15143030)

Spring pin

$3 x 25

30

38331625

Spring pin

¢3 x 20

31

36331629

Coil spring

1.4 x920x 130 15

EUR

32

Guide bar

36331428

EUR

4139130A

1

[ A R EAAI

T

*2!

i

4

¥

¥

iy

g

-202-

T

[T

T
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 34

Foot pedal

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

36331424

US.A

41350865

33

Coil spring

36331630

EUR

$1.4x%20x 105 14

36331628

U.S.A,

%08 xP12x 130 20

MO

34

MNut

36331610

EUR

4139129

36331609

US.A

4135077

JRNGARAER A M

35

Potentiometer

36331406

EUR

7935064

LT

38331405

US.A,

7935040

36

36331517

Bracket I

4139134A

(A REN B AT

37

36331518

Bracket IT

4139135

IR

38

36331716

Cap screw

M5 x 12

39

36329918 (44552819)

Washer

M5

40

36329923 (44027927)

Spring washer

M5

41

36329930 (13239613)

Nut

M5

42

36331503

Plate

4139133

EUR

EUR

EUR

EUR

EUR

EUR

EUR

i

T

[

L

—204-

x‘z!l

0

L

1882/1/20



From serial No.

08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 34

Foot pedal
Incex Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note

43 | 36331417 Limit switch holder 4139131 2| [ANMORRUOININ | eue
44 | 36331416 Lirit switch holder 4135063 osa| 2 | (WIGACHNEARURITI
45 | 36331717 (74302815) | Cap sorew M6 x 20 evr |4 | (HWARURHNAURIEWIRIIG | eve
46 | 36331742 (74302813) | Cap scrow MG X 12 IR 11111 T
47 | 36322531 (44027930) | Washer M6 Sanl % 1 ARG
48 | 36331420 Limit switch st-a camaier o | o | IORINRESIRAR
49 | 36331708 Pan head machine screw M4 x 22 E}éi 3 ||H||||ﬂ|||||||ﬂlllm|||l|||”ﬂ|||m|||ﬂﬂlllﬂ||||ﬂ .
50 | 36329917 (74300510) | Washer M4 o IO 1111
51 | 36322528 (44027327) | Spring washer M4 EuR e A ORI MGl
52 Cover ass'y

36331402 EUR 4139116 S|

36331403 USA. 41359178 [N ASAEYAOGA R
53 | 36331707 Pan head machine screw M4x6 S
54 | 36329917 (74300610) | Washer M4 5| [ HTTSAFA G A
55 | 36331520 Sticker (up-down) 4005299 2| AR SR
56 | 36331633 Pull A-166-1 cesigeny | 11| IRHICRAURITRATATN
57 | 36331607 Step 4139136 11111 T et

M W OR W B e (111

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 34

Foot pedal

Index
No.

Parts No.

Paris Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

58

36331718

Cap screw

M8 x 16

59

36331514

Stopper

4173288

80

36322512

Cap screw

M4 x 30

61

36329817 (74300510)

Washer

M4

62

36329929

Nut

M4 type 1

63

36331602

Guard

4136043C

64

36331701

Snap pin

SSP-8

65

36328928 (74300511)

Washer

M8

66

36331531

Handle

4135074A

67

36331712 (74302813)

Cap screw

M6 x 12

68

36322531 (44027930)

Washer

M6

69

36380034

Sticker (DC24V)

4171621

AR
AT
A
W
ARGV
L
A GER A
A
NS AWA
SO0t
LR R
L

EUR

EUR

EUR

EUR

EUR

U.S.A.

US.A

U.S.A.

US.A

U.S.A.

U.S.A

U.S.A

70

Cable ass'y

36331617

EUR

4139084

36331622

U.S.A.

41718612

¥t %

i

*35

*

T

Ty

-208-

7 ¥

x B8 %

¥ 9

0 I

1892/1/20






BPiE BOX
CONTROL BOX

FERJ| BOX
_ELECRIC BOX__ _

08500548(FBD8025) and after.
BT -7 B BOX
UPPER TABLE CONTROL BOX

From serial No. 08200589(FBD8020),

Electric wiring (1)

Unit No. 35

ERREELERAETARARY
“ o L ﬁ@@- %ﬁﬁ ﬁ%
1 O I I _ S S T
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”| T T [ [ i S — .
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___PENDANT BOX
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From serial No. 08200583 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 35

Electric wiring (1)

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

1

Motor cable

36333737

EUR - 8020

V55 mm? black £L=1.9m

FUDRRRIRTTMAEIn

36333738

- 8025

IV 5.5 mm? black L=2.15 m

36333702

USA - 8020

IV55mm? black L=2.6m

36333703

—-8025

IV 5.5 mm2 black L=3.1m

Motor cable

36333745

EUR ~ 8020

V55 mm?
yellow/green 1.9 m

AR AW

36333746

-8025

V5.5 mm?
yellow/green 2.15m

36333708

USA - 8020

V5.5 mm?2
yeliow/green 2.6 m

USRI

36333709

-8025

IV 5.5 mm2
yellow/green 3.1 m

Flexible tube

36333753

EUR — 8020

PF-25 L=1.3m

NNl

36333754

- 8025

PF-25 L=1.55m

36333719

USA - 8020

PF-25 |=2.1m

36333720 -

~8025

PF-25 L=26m

[

4

36333729

Connector

C8G-25

5

36333734

Insulating bushing

B-28

T

MZ*

"

T

I

-210-

¥ 7 X

¥ 8 ¥

x 9 % H!*
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 35

Electric wiring (1)

index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

6

36333803

Terminal bushing

FTB-25

7

36333810

Connector collar

GC-25

8

36333817

Saddle

CH-25

9

36334229 (74305017)

Pan head machine screw

M5 x 10

10

36333824

Lug terminal

5.5 mm?2

14

00
A AT
A0
NSRRI A
AT

i1

Control box cable ass’y

36333842

EUR - 8020

4139720

1 set

36333838

— 8025

4138111A

1 set

36333859

USA - 8020

4171750

1 set

36333860

-8025

4 71765A

1 set

A A
LR T
(GG
A

12

ABCN40 cable ass'y

36333536

8020

4171689

1 set

36333537 8025 4171690 st | {[HRNTAATDINEID AN
13 ABCNSA cable ass'y
36333508 8020 4172138 vset | RGMUIRUE IR
36333509 8025 4172139 st | JRINNNIAGU N
14 ABCNSB cable ass'y
WO O R R WO WM .o D WD WED

1692/4/20



From serial No. 08200589 (FBD8020),

08500548 (FBD8025) and after. Electric wiring (1)
Index Parts No. Parts Name Drawing No. Type (Maken) Qty Parts No.

36333512 8020 #172142 t-set | (IIWEANRARIUREHGI A

36333513 8025 4172143 1set | {[HNNNRMIRMNRANGNGNIN
15 ABCNA42 cable ass'y

36333547 8020 4172126 1 set IIlIIIIIlIIIIIIIl??AIIIIWJ!IMI|||I||||||I|I||¥|||fﬂl

36330548 8025 4372127 tset | (AT DAL MR
16 | 3633354 ABCNa1 cable assy 4171693 | vset | NANRAGAUNSATI WA
17 ABCN44 cable ass'y

36334151 EUR — 8020 4138385A tsot | IIMTRMUARENTRII]

36334152 _8025 41363864 tset | | GHASAAMTATI

36333561 USA - 8020 4172134 toet | [RRMUMMRARDE

36333562 ~8025 4172135 tset | |IIMIRAIIRENSAAIAINN
18 ABCN43 cable ass'y .

36333554 8020 4172130 tset | MMM AN

36333555 8025 4172131 tset | (THIMARERKINMURICATININ
19 ABCNS cable ass'y

36333502 8020 4172154 tset | IHIMCRRATHUASOGRLA S

36333503 8025 4172152 tset | |IRMAREMINEANT

¥ 1 ¥ ¥ 2 %

W

¥ 6 %

—214-

XII‘K xlx *9*I *Bu

Unit No. 35




From serial No. 08200589 (FBD8020),
08500548 (FBDS025) and aiter.

Unit No. 35

Electric wiring (1)

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

20

ABCN37 cabie ass'y

36333526

8020

4172159

1 s6t

36333527

8025

4172160

1 set

21

ABCN36 cable ass'y

36333519

8020

4172155

1 set

36333520

8025

4172156

1 set

22

36333632

ABCN38 cable ass'y

4172180

1 set

23

36333866

Power cable ass'y

4172165

1 set

24

36333637

AVCNSG cable ass'y

4172162

1 set

25

36333639

AVCN?7 cable ass'y

4172163

1 set

26

36333641

AVCNS cable ass'y

4171732

1 set

27

36333635

AVCNS cable ass'y

4171730

1 set

(ARSI
LT
AR
BT
AR e
L
TR T T
L T

¥ 1 %

* 2 3%

T T T T T

1992/1/20






Unit No. 36
Electric wiring (2)

1992/1/20

From serial No. 08200589(FBD8020),
08500548(FBD8025) and after.

RS BOX
r ELECTRIC BOX

@&

i

PCA

L

#ifH] BOX
CONTROL. BOX

b

ighll

P

[acrize] (ecnas )
Wil
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byt
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T
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MON1

VONT

Lkt



From serial No. 08200589 (FBD8020),

Unit No. 36

08500548 (FBD8025) and after. Electric wiring (2)
":1’: X Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
1 VBCN4 cable ass'y
36333624 8020 4172168 1ot | {[AUNGARNAIARWIEIR
36333625 8025 4172169 oot | RUTMMIMMIGIHD
2 VBCN11 cable ass'y
36333630 8020 4171742 tset | YRRUMNURVAN AR A
36333631 8025 4171743 vset | ([INIAIMINAROIN
3 ACNOC cable ass'y
36333608 8020 4171724 vsot | (ANOANRRURRIAMINATIN
36333609 8025 4171725 et | (IFNMARMIMALT ST
4 Coil tube ass'y
36333960 8020 4131631A 1 set IUIIIH||ﬂIMII|||||IMIIIIIIIIIIIIlllIIIIIIﬁﬂlIIINII
36333961 8025 4131632 tset | HAMNMCATMATMARLN
5| 36333614 Support cable ass'y 4171674 o set | {TEAANIRUINAURGAENTAMn
6| 36333667 Support cable assy 4171676 tset | |IRUEMAIAMMITINN
7 Cable (earht)
S IR T T T
36334430 8025 yolougreen 501m LT

N*Iu‘lll* ¥ 2 M

TR

i

ES

-218-

A

*

o

T

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 36

Eleciric wiring (2)

Index
No,

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

8

36333748

Cable (earth)

IV 1.25 mm?
yellow/green 1.8 m

9

36329217

Lug terminal

1.25-4

10

36329721

Marker tube

1.25

11

36368503

Pan head machine screw

M4 x 6

12

36322528 (44027327)

Spring washer

M4

A A
AR G
000
0O
NI RO

13

LS-15 cable ass'y

36334302

8020

4129297C

1 set

36334303

8025

4129298C

1 set

14

36333619

LS14R cable ass'y

4171715

1 set

15

36333617

LS11R cable assy

4171735

1 set

16

36333620

LS14L cable ass'y

4171716

1 set

17

36333618

LS11L cable ass'y

4171736

1 set

18

36333643

AVGNS cable ass'y

4171728

1 set

- A RLAGR

L T T
TR
O

A

NG
AT TR

19

VGCN3 cable ass'y

36333647 8020 4172172 Waell LT
36333645 8025 4172173 Fset | MRS
20 VGCN13 cable ass'y
T T T e TR T TR ||

1992/1/20



From serial No. 08200589 (FEDS020),
08500548 (FBD8025) and after.

Unit No. 36

Electric wiring (2)
|f;?:.x Parts No. Parts Name Drawing No. - Type (Maken) Qty Parts No. Note
36333661 8020 4172176 1set IIIHIIIIHHIIIIIIIIIIJlIIIIIIIIIllIIIIHlIIﬂIIlIIIIlu
36333662 8025 | 4172177 vset | (IIRUEMUSUMINTRIIN
21 VGCN12 cable ass'y
36333654 8020 4171746 1 set lIIITIIIWll|||I||||||IMI|||II|||H!I||IPMIIMI]IPA
36333655 8025 4171747 vset | EMINAVASAEAR oW
22 ACNSZA cable assy
36333602 8020 4171718 et | AN ANRAOUENERA I
36333603 8025 4171719 sset | (IR RO,
23 | 36333606 ACNB cable ass'y 4171722 vset | HIIMUIRIRIRACTININ
24 Cable SOL-9 EUR
ver1zsmmeaoL-2em| 1| [IIINNAIINEY | =v@
—a0es vertasmmeacL=aom| 1| |[HIWMEARINONINN |=~
25 Cable LS21 EUR
36334402 EUR - 8020 vert.zsmmeacL=26m| 1| |[IIEHKUIIKIANN | =7
36334403 - 8025 vert2smmeact=aom| 1 | [INNINIINIRION | EvR
26 | 36334439 Lug terminal 1.25-3 S | |0 MMV AW | ==
27 | 36334440 Lug terminal F1.253.5 S | [IRUMAWATIAmIY | =o"
MOOD BN R OO D o JWND GNW DN

199211/20°



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 36

Elecl‘ric wiring {2)

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Paits No.

- Note

28

36334435

Marker tube

1.25 mm?

12

29

36333731

Connector

0A-1

EUR

EUR

30

Cable Elec. box 1 -2

EUR

36334409

EUR - 8020

VCT 1.25 mm?
600V 10¢ L=3.8 m

R

36334410

-8025

VCT 1.25 mm?
600V 10c L=43m

AT

31

36334441

Lug terminal

F1.25-35 Y type

20

LR

32

36334435

Marker tube

1.25 mm?

20

EUR

EUR

EUR

EUR

33

Cable Elec. box 1 — NC box

EUR

36334415

EUR - 8020

VCT 2 mm?
600V 3¢ L=55m

A

36334416

- 8025

VCT 2 ram?
600V 3¢ L=6m

(AR

34

36334442

Lug terminal

2-54

35

36334443

Lug terminal

2-5

36

36334436

Marker tube

2 mm2

37

36334055

ABCNb61 cable ass'y

4139693

USRI

EUR

EUR

EUR

EUR

EUR

EUR
- GmbH

38

Cable —guard off lamp -

EUR ~ UK

36334423

UK - 8020

KIV 1.25 mm2 red L=5.1m

GRS e

36334424

UK - 8025

KIV125 mm? red L=5.4m

EUR-UK

EUR - UK

¥

¥ 1

¥ 2 %

I

TR

g

—224—

T

T
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From serial No. 08200589 (FBD8020), Unit No. 36

08500548 (FBD8025) and after. Electric wiring (2)
"'ﬁ’gx Paris No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
39 Cable —guard off lamp EUR-UK

36334430 UK -8020 | * | (MMCRMMAU SRR, | =vr -
36334431 UK - 8025 t | [RUGKTAE | e - ue
40 | 36334441 Lug terminal F1.25-35 type Y 3| MAAWIRRAMCITRIRMING | evr - ux
41| 36334435 Marker tube 1.25 min? 6 | MIGOMUAATAVINDNMAN | Evm - u
42 | 36334447 Convex base CK-20 t 1 (AT | =ur - o

¥ 1 X%

uxlrﬂ:’»mxn ﬂxl |g!|* % 5 %

¥

m T

E

WEW W
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Unit No. 37 From serial No. 08200589(FBD8020),
Electric wiring (3) 08500548(FBD8025) and after.

—227-

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 37

Electric wiring (3)

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maken) Qty

Paris No.

Note

1

36334120

Duct (1A)

4131551

MR

2

36334123

Duct (1B)

4131554A

ARG R A

3

Duct {2)

36334162

EUR

4139051

36334127

USA

4138408

L

Duct (3)

36334238

EUR

4139053

U RET

36334203

USA

4138404

TR

36334209

Duct (4)

4138405

INATRSATAURRL IR

36334254

Duct support

4132324

36334252

Duct support

4132322

36323416 (74302812)

Cap screw

ME x 10 16

TR

36331113 (74314414)

Cap screw

M10x 15 7

G

10

36367644

Cap screw

M10 x 70 3

11

36327611

Spring washer

M10 type 2 7

IV A

12

36333846

Plate

4131558

13

36333794

Plate

4171671

(AN

¥ 1 % : *IHIZ J

M

—228-

¥ 7T %K xlx

T
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 37

Electric wiring (3)

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.,

Note

14

36334229 (74305017)

Pan head machine screw

M5 x 10

12

(N

15

36334224

Washer

M5

16

36339%24

Spring washer

M5

12

AU

17

36365314

Plate

4138402A

R TR

18

36334823 (44235241)

Cap screw

M8 x 20

MNAEAmAIA RS

19

36329927

Spring washer

M8

AABUMATAIAD

20

Cover (1)

36334133 (36185015)

8020

4129419

AT AL

36334134 (36185016)

8025

4128421 A

ML

21

36182559

Bushing

SB-109-13

EEBARR R

22

Cap screw

36334226 (74302811)

8020

M6x 8

AR

36331712 (74302813)

8025

M6 x 12

L

23

Cover (2)

36333850

8020

41290778

36333851

8025

4129072B

AN A

24

36334226 (74302811)

Cap screw

M6 x 8

Ml*

T

WA (R

I

-230-

¥ 7 X

W

TR

1992/1/20



From serial No. 08200589 (FBD8020), ' Unit No. 37

08500548 (FBDS025) and aiter. Electric wiring (3)
Ir:ggx Parts No. Paits Name Drawing No. Type (Maker) . Qty Parts No. Note
25 | 36333791 Bracket 4171670 | ARSI
26 | 36334229 (74305017) | Panhead machine sorew M5 x 10 2| WA AT

27 | 36328019 (44027927) | Spring washer M5 cS 1 e

I

¥ 7T X

M I

1992/1/20



Unit No. 38 From serial No. 08200589(FBD8020),
Cover (1) 08500548(FBD8025) and after.

—233-

1992/1/20



From sesial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 38

Cover (1)

Index
No.

Paits No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.,

Note

1

Front cover

36332502

8020

4136359

36332503

8025

4136360

TSN BT
RN ATHN

Felt

36332831

8020

15 x 30 x 1880

36332832

8025

15 x 30 x 2380

36332515

Side cover (L)

4136777

Side cover (R)

36332533

EUR

4139418

36332527

USA

41360138

36332605

Rear cover (L)

4136775

36332616

Rear cover (R)

4136776

36332902 (44029703)

Bolt

M10 x 20

36324723 (44028704)

Cap screw

M10 x 20

36327616 (74300512)

Washer

M10

13

UL
AT A RRAE
LA T
AP LA
A
(L
MR WA EANR R A

Support plate (lower)

36332627

8020

4136717

1

UL

L

¥ 2 % ¥ 3%

TR

i

-234-

*l*

* 8 % X 9 X

1892/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 38

Cover (1)

Index
No.

Parts No.

Parts Narme

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

36332628

8025

4136773

11

Support plate (upper)

36332805

8020

4136716

36332806

8025

4136772

12

36332909 (59157425)

Cap screw

M16 x 20

A

13

363328917

Blind bushing

0B-31 black

{fzumi)

14

Bottom plate

36332712

8020

4136718A

36332713

8025

4136774A

15

36332705

Apparatus setting plate

4136006

IR

16

36320913

Cap screw

M10 x 45

NG

17

36332722

Rubbe packing

4136016

18

Cover support

36332816

8020

4136796

ISR

36332817

8025

41386002

JNATHME0a0

19

Cap screw

36322118 (74302829)

8020

M10 x 30

4

L

i

*IEEE *Sll

T

T

—236—

i

¥ 8 %

*Ql! *Bu|

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 38

Cover (1)

index
No.

. Pants No.

Parts Name

Drawing No.

Type (Maker)

Qty

Paris No.

Note

36322514 (74304913)

8025

M10 x 40

20

Cover support

36332819

8020

4136797

36332820

8025

4136003

21

36332921

Grooved pin

4136011A

22

36332905 (74314415)

Cap screw

M10 x 50

23

36332929

Stopper

4136012

24

36332925

Support plate

4135156

25

36332907

Cap screw

M14 x 20

28

36332912 (28053434)

Washer

M14

27

36332829

~ Pyramid mat

90 x 2480 #2

A TG o
A
GRS RN
(ADRISRATINIRU
AR MR
AL
AN AT
R AT
1R

¥ L X

2 0¥

g

gdfg

T

iy

-238-

o

i

i

*Bl
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Unit No. 39 From serial No. 08200589(FBD8020),
Cover (2) 08500548(FBD8025) and after.

-

FBD8020

‘ ~239-
1992/1/20



Unit No. 39

Cover (2)

From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Index

No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

1

Left cover

36332005

8020

4136714

36332011

8025

4136766A

Right cover

36332105

8020

4136715A

36332106

8025

4136767A

36332131

Button head machihe screw

TRIARR R
e AT

M6 x 10 8020

2
8020 4
8025 8

6
8
1

(UABRIMNATRIRR 2020
TSR Al
AR e
IR TAUIIAIONY {2020
KU MRY | 2020
(AN AMANBAGIRN | so=0

4 | 36323416 (74302812) | Cap screw M6 x 10

8020

5 | 36322531 (44027930) 8025

Washer Mé

6 | 36332019

Front cover 4138713A

7 | 36323416 (74302812) | Cap screw M6 x 10 4

8 | 36322531 (44027930) | Washer M6 4

9 Upper cover

36332030 EUR — 8020 4139562 1

MM AL
AR
A LT
(MmN

e

36332031 - 8025 4139563 1

36332125 USA - 8020 4136711 1

36332025 - 8025

T

4136764 1

gy T

T

¥10¥ E- I

~240-

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 39

Cover (2)

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

i0

Lower cover

36332125

8020

4136711

HUAETNMAIEAREN

36332116

8025

4136765

11

Cap screw

36332134 (75168508)

8020

M6 x 25

TR

36323417 (74304504)

8025

M6 x 30

A A

12

Rear cover (L)

36333303

8020

4136376A

IGRROATRAERAM I

36333305

8025

4136377A

13

Rear cover (R)

36333337

8020

4137066A

36333338

8025

4137087A

14

36333409

Rubber packing (L)

383322A

L=500

(LR

15

36333409

Rubber packing {(R)

383322A

L =570

16

36333401

Knob

4040893

AL

17

36331113

Cap screw

M10 x 15

18

36327616 (74300512)

Washer

M10

RRCA BN

2 W

¥ 2%

i

T

MS*

iy

—242—

¥ 7 ¥

iy

T

1992/1/20



From serial No. 08200589 (FBD8020),

Unit No. 3 9

08500548 (FBDB025) and after. Cover (2)
"E:x Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
19 Protector
36333347 8020 41367194 1| AR
36333348 8025 4136778A 1 l]lMlIﬂl\HllIIlllllUllllllIllIHWIH\HWIWIIIII
20 Shaft ass'y _
4135660
36333357 8020 4040575 * | T WRRLRRMIRCAARR
36333359 8025 ;‘3233?‘5‘ 1 AN
21 Felt
36332822 8020 10 % 30 x 1660 * 0 IR AR
36332623 8025 10 %30 x 2160 1| TG mSBR
02 | 36320910 (58250511) | Pan head machine screw M5 x 8 I
23 | 36323019 (44027927) | Spring washer M5 type 2 4 | N

Iy

W

T

—244—

W

g

¥

¥

e

1092/1/20



Unit No. 40 From serial No. 08200589(FBD8020),
Side guard — EUR 08500548(FBD8025) and after.

~245-

1992/1/20



From serial No. 08200589 (FBD8020), Unit No. 40

08500548 (FBD8025) and after. Side guard - EUR
Index Parts No. Parts Name Drawing No. Type Makey | Qty Pars No. Note
1 Side guard R
36335002 8020 4139691 R T
36335003 8025 4139091A 1
2 Side guard L
36335008 8020 4139358 | AR e
36335009 8025 | 4139002A | AT
3 | 36331114 (38124012) | Cap screw M10 x 25 205 o | [MNUIRWASCRRITUINNREA
4 | 36327616 (74300512) | Washer M10 aoes| o | (NANUNAMITIIBRT
5 | 36327611 (10001520) | Spring washer | M10 205 o | AONYATBNORAIIN
6 | 36335109 Stud | 4139308 | (RS ATRN | soz0
7 | 36327616 (74300512) | Washer M10 | AR | 020
8 | 36334823 (44235241) | Cap sorew Mg x 20 | (MBONAVATBELIIEY | soz0
o | 36329828 (74300511) | Washer M8 | WRUIRHUANINN | ozo
10 | 36327610 (10001521) | Spring washer M8 0 [HMRRAWRIAN | so=o
11 | 96335014 Guard cover R 4139093A o | AR
12 Guard cover L
36335018 8020 41393504 | IR RN

|

ML

¥ 4

Wi W . W

TR

1992/1/20



From serial No. 08200589 (FBD8020),
' 08500548 (FBD8025) and after.

Unit No. 40

Side guard — EUR

Index
No.

Parts No.

Paris Name

Drawing No.

Type {(Maker)

Qty

Parts No.

Note

36335019

8025

41390948

13

36335242

Cap screw

M8 x 60

MR RER A0

14

36328928 (74300511)

Washer

M8

15

36335260

Toothed lock washer

M8 external teeth

18

36329932

Nut

M8 type 3

17

36335023

Cover bolt

4139217A

(AR

18

36328928 (74300511)

Washer

M8

19

36335025

Cover spacer

4139218A

20

36335028

L.S. dog

4139219A

(R T

21

36323029 (10556922)

Set screw

Mé x 10 cup end

AN s

22

36331123 (10001517

Nut

M8

23

36335031

L.S. bracket

4139220A

AR

24

36323931 (74307602)

Cap screw

M6 x 16

NI

25

36322531 (44027930)

Washer

M6

26

36329925 (44027928)

Spring washer

M6

27

36335101

L.S. switch box R

4139221A

VAR ETAA

28

L.S. switch box L

T T T T

£ 7%

I

*SH *y*

1992/1/20



Unit No. 40

Side guard ~ EUR

From serial No. 08200589 (FBD8020},
08500548 (FBD8025) and aiter.

Index

No. Parts No. Paris Name Drawing No. Type (Maker) Qty Parts No. Note
36335104 8020 4139362 A A A
36335105 8025 4139222 (R

20 | 96035243 (74305017) | Panhead machine screw M5 x 10 cozs| o | (TUMRINENROGEINIAAIM

30 | 36329918 (44552819) | Washer M5 gggg g ARSI

31 | 36335627 Toothed lock washer s exemalteetn ooz o | HIANANURIIRARIRN

32 | 36335122 Limit switch O omaatinaon |2 | UMD R

33 | 36335249 (10556928) | Pan head machine scrow M5 x 35 R

34 | 36320018 (44552819) | Washer M s | U AU T

35 | a6asseer Toothed lock washer M5 exteral teeth s | [WUTMEIDIAN

36 Cable L-LS |
36335203 8020 ver12smex3c 40m| 1| (| RNUGINL UG
36335204 8025 ver 1zsmmexac aom )\ 1| IIIHUIGA ORI AU

37 Cable R-LS
36335207 8020 ver125mmexso 55m 1 I AINMUNAORR TR
36335208 8025 ver12smaex3e 75m| 1| |[ILATUMMIMOBRR

38 | 36335225 Lug termina 12585 2| AL

39 | 36835227 Marker tubo 125 m 12 | A

T T T T

189211/20



From serial No. 08200589 {FBD8020),

08500548 (FBD8025) and after.

Unit No. 40

Side guard — EUR

Index

No. Paris No. Parts Name Drawing No. Type {Maker) Q'ty Parts No. Note
0 | seassars oo concut L veawrzr 07 wontes | 1| [INNIEHNIGIIUN
41 Flexible conduit R
36335219 8020 veosz: 15m epnten | 1| INNGHMANINANRARIGI
36335220 8025 veoa-tize 20m wapanteo | 1| |[IINURTNRIHNENANRIINANI
42 Connector LS
36305124 8020 RLC-304 90° (apante | 2 | [|WIHINKHNMIGHIHANNANY
36335126 8025 RLC-104 staight apan tex) | 2| I NIWHIENEN NERMAAI
43 | 36385125 Connector Edec. box RBC-004 90° wapanten | 2 | [[IAHUAHGHNEMINANN

¥ 1 %

i

¥ 3 ¥

i

¥ 5 %

gy

-252-

' ¥ 7 K

T

*l* N!*

10921720






Unit No. 41 From serial No. 08200589(FBD8020),
Rear guard — EUR 08500548{FBD8025) and after.

—253-

1992/1/20



From serial No. 08200588 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 41

Rear guard — EUR

index
No.

Parts No.

Parts Name

Drawing No.,

Type (Maker)

Qty

Parts No.

Note

1

Fixed guard

36335535

8020

4170823

36335537

8025

4170822

36335243

Cap screw

Méx14

36328928 (74300511)

Washer

M8

36335538

Door

4170824

36323416 (74302812)

Cap screw

M6 x 10

36322531 (44027930)

Washer

M6

INEAERER

36335541

Hinge bracket (upper)

4170825

36335542

Hinge bracket {lower)

4170826

36331713 (21415514)

Cap screw

M8 x 28

10

36328928 (74300511)

Washer

M8

O

11

36323928

Washer

M16 polish

12

36335546

LS block

4170827

13

36331717 (74302815)

Cap screw

M6 x 20

14

36322531 {44027930)

Wagher

Me

15

36335608

Limit switch

S1.1-A (Yamatake Haneywell)

1 ¥

T

X 3

ES

TR

g

—254-

¥ 7%

usu

¥ 9 % *Bql

1892/1/20



From serial No. 08200589 (FBD8020),
08500548 {FBD8025) and aiter.

Unit No. 4 1

Rear guard — EUR

Index
No.

Parts No.

Paris Name

Drawing No.

" Type (Maker)

Qty

Parts No.

Note

16

36322510

Cap screw

M4 x 25

17

36335625

Toothed lock washer

M4 external teeth

18

36335547

L.S. cover (A)

4170828

19

36335548

L.S. cover (B)

4170829

20

36331709 (74306414)

Pan head machine screw

M4x8

21

36329917 (74300510}

Washer

M4

22

36322528 (44027327)

Spring washer

M4

23

36335553

Guard bracket (upper)

4170830

24

36335554

Guard bracket (lower)

4170831

25

36331713 (21415514)

Cap screw

M8 x 25

PR A

26

36328928 (74300511)

Washer

M8

LT

27

36335631

Magnet catch

C-100-A-2 (Takigen)

AR AR

28

36379002

Cap screw

M3x10

29

36335558

Magnet angle

4170832

30

36322415

Cap screw

M4x8

31

36329917 (74300510)

Washer

M4

a2

36353616

Cable

VCT 1.25 mm2 blue

L

¥ 1 %

x 2 3 *3ﬂ

M

iy

—-256-

T

T,

i
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 41

Rear guard - EUR

Index

No. Parts No. Parts Name Drawing No. Type (Maker) Q'ty Parts No. Note
33 | 36353617 Cable ver 1.2 mm2 yetowgreon | 3| | IIITAATRATEUNMINI)
34 | 36335225 Lug termina 125mm? roundtye | 6 | [[HIKUMRROLAATAA
35 | 36335227 Maricer tube 126 mm? 6 | [IINIRRIEALRAI AT

iy

g

WO WG O O . W

!:HIS ¥

g

ml

1982/1/20



Unit No. 42 From serial No. 08200589(FBD8020},
Front support - EUR 08500548(FBD8025) and after.

-259-
1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 42

Front support - EUR

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Paris No.

Note

1

36335823

Fixed bracket ass'y

4139543

2 set

2

363356903

Lock plate

57.14000.0A

3

36335905

Socket

57.11500.0A

36335907

Ring

57.11501.0

36335909

Guide bar

4139544

36335925

Spring pin

b4 x 15

36335913

Adjusting block

4139026

36335927

Bolt

M10 x 50 strength 12.9

36327616 (74300512)

Washer

M10

10

36335915

Block

4139021

11

36335928

Bolt

M10 x 40 strength 12.9

12

36335929

Bolt

M10 x 356 strength 12.9

13

36327616 (74300512)

Washer

M10

14

36335917

Support bar

4139024

15

36335930

Bolt

M10 x 30 strength 12.9

16

36327616 (74300512)

Washer

M10

WA
A A
A A 2
AR
U RO
0
0O
Ol
(EREREN A
A
MR
INEAGEREAN ALY
ARl
R
RO
RIS

17

Work stopper

¥ 1 ¥

TR

Wil W .o

i

W

|[|||j||;|| Wy

1992/1/20



From serial No. 08200589 (FBD8020), unit No., 4-2

08500548 (FBD8025) and after. | _ Front support — EUR
lrﬁ:x Parts No. Parts Name | Drawing No. Type (Maker) Qty Parts No. Note
36335901 EUR - GmbH 41390258 | L=400 2| KR MREmSEAN I

36335021 ~WK 4139545 | L300 2| WGV ETAC

ll* ¥ 2 % *

4

T TN T T

1992/1/20






Unit No. 43 From serial No. 08200583(FBD8020),
Photo-electric safety device — UK 08500548(FBD8025) and after.

<

68020

—263-

1992/1/20



From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 43

Photo-electric safety device - UK

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

1

Pipe (R)

36336209

8020

4139346

36336211

8025

4139139A

36331114 (38124012)

Cap screw

M10 x-25

36327616 (74300512)

Washer

M10

MR TEME

Setting plate

36336221

8020

41393458

L BT

36336222

8025

4139424A

AT

36335244

Cap screw

M8 x 16

IAIRUTALR RGN

36328928 (74300511)

Washer

M3

A

36336210

Pipe (L)

4170394

IS TH

36332905 (74314415)

Cap screw

M10 x 50

36327616 (74300512)

Washer

M10

8020

8020

8020

10

Safety cover

36336219

8020

4170906

36336218

8025

41703888

11

Cap screw

M

i

¥

¥

!l *

10

Iu ]

4

[T

¥ S

L

-264-

o

X &8 ¥

!l* ¥ 8 ¥
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 43

Photo-electric safety device — UK

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

36323416 (74302812)

8020

M6 x 10

36335243

8025

M8 x 14

12

Washer

36322531 (44027930)

8020

Mé

(R TRCMA A

36328928 (74300511)

8025

M8

13

36336321

Edge rubber

EN-016 L=2230

14

36336234

Acrylic plate

4171036

8020

AR E R

15

36368511

Pan head machine screw

M4 x 30

8025

16

36329917

Washer

M4

8025

EUURATGMBUA AR

17

36329929

Nut

M4 type 1

8025

8025

18

Mirror setting plate

36336225

8020

4139348A

36336226

8025

4170389

AR

19

Cap screw

36335242

8020

M8 x 60

36329937

8025

M8 x 10

M REE VA

20

36328928 (74300511)

Washer

M8

¥ 1 %

X zZ ¥ ¥ 3 ¥

W

[T

~266—

T

g
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 43

Photo-electric safety device — UK

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maken)

Q'ty

Parts No.

Note

21

Set screw

36336429

8020

M6 x 55 dog end

36336430

§025

M6 x 20 flat end

22

36323024 (74309931)

Nut

M6 type 1

23

36336403

LvU

LvL-706 (SICK)

24

36322118 (74302829) |

Cap screw

M10x 30

25

36336406

Mirror

PN30-8 (SICK)

26

36323417

Cap screw

M6 x 30

L
(DR ATRO
A S
IR RN
A A
(AR
IR

27

Bar

36336202

8020

4139428

36336203

8025

4170538

28

36336433

Bolt

M8 x 60

29

36328928 (74300511)

Washer

M8

30

36327610 (10001521)

Spring wagher

M8

ARG
AN AR
IR
AR
R

8025

8025

8025

<)

Bar clamp

36336229

8020

4139426A

36336230

8025

4170390

M 1

*

]

X

3

¥ 2 0% ES

T

iy

—268-

T
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 43

Photo-electric safety device — UK

Index
No.

Parts No,

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

32

Cap screw

36336423

8020

M6 x 75

36334823 (44235241)

8025

M8 x 20

33

Washer

36322531 (44027930)

8020

Mé

36328928 (74300511)

8025

M8

34

Cap screw

36323416 (74302812)

8020

MEx 10

4060 A

36336424

8025

M6 x 35

A0 A

35

Set screw

36334829 (74314807)

8020

M6 x 10 flat end

36336431

8025

M6 x 8 flatend

LR

36

36336428

Set screw

M6 x 16 flat end

8020

37

Cable

36336310

8020

VCTF 0.75 mm?2 x 10c
600V L=2.8m

36336311

8025

VCTF 0.75 mm?2 x 10¢c
800V L=3.3m

38

Flexible tube

¥ 1 %

T
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 43

Photo-electric safety device — LUK

Index
No.

Parts No.

Parts Name

Drawing No.

Type {(Maker)

Qty

Parts No.

Note

36336326

8020

VF-04 |.=2.5 m (Japan flex)

36336327

8025 -

VF-04 L=3.0 m (Japan flex)

IS A A

39

36336414

Terminal cap

TGC-04 (Japan fiex)

40

36336331

Connector

PSF-104-CA2020
(Japan flex)

41

36336411

Angle plug

M33108B-20-16P (JAE)

42

Cable

36336302

8020

VCTF 1.26 mm2 x 10¢
600V L=3.1m

AT

36336303

8025

VCTF 1.25 mm? x 10¢
600V L=3.7 m

[ A M Al

43

i.ug terminal

36336317

8020

Y2-4

18

36336318

8025

Y1.25-

18

44

36335227

Marker tube

1.25 mm?

36

A

45

36336417

Saddle

CH-15

G0l

486

36329912

Pan head machine screw

M6 x 10

R EAGEAA B

WAO I

)

¥

TR

T
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Unit No. 44 From serial No. 08200589(FBD8020),
Standard accessories 08500548(FBD8025) and afier.
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From serial No. 08200589 (FBD8020),
' 08500548 (FBD8025) and after.

Unit No. 44

Standard accessoties

Index Pars No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
1 | 36120201 Stopper setting plate 57.80000.0 2set | IRMREARNGNRIEN | vs~
2 | 36120215 Die holder 3808600 | He75 L830 o5 | 3 | [HIINMATIMURIIKMISLINN
3 | ss120216 Die holder 380865C | He75 L=415 8020 | 1 | |{EJRKINKIIVHIAIENN | =020
4 | 36143629 Tool box 380 x 150 x 100 * | TR
5 | 36143601 Single-end wrench 30 o0 G
6 | 36143605 Single-end wrench 13 * 0 AU
7 | 36143600 45° double effect box wrench 14x17 o | TR NR AW
8 | 36143613 Allen wrench 8 * TN
o | as143614 Allen wrench 5 * | WA T
10 | 36329158 Fuse link sLaooro7a o |t | (ARG | =
11| s6320151 Fuse F7161-8A CONRERE | e
12 | 36329150 Fuse F7161-3A o | 1| IGAEASHRVHRIIAMINN | =vn
13 | 36329152 Fuse ATMB-8A coud) | 2| {[INMNRRDIANIBION | os»
14 | 36329153 Fuse ATM6-6A o |2 | [HUMMAMUAGHIANI | vsa
15 | a6143621 Bulb for it lamp arxtas 63v 10w eon |2 | HIGINNANCANEADOEN
16 Hydrauiic oil

8020 50 liters 1
W WO W WD WO . WO WER W
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 44

Standard accessories

Index Parts No. Parts Name Drawing No. Type (Maken) Qty Parts No. Note
8025 60 liters 1
17 | 36143624 Touch paint siver 0.5 ters | SIUGR VARG
18 | 36143625 Touch paint black 0.03 ters + | (ARG

T

¥ 2 %
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From serial No. 08200589(FBD8020),

Unit No. 45

08500548(FBD8025) and after.

Flip-up work stopper - USA
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From senal No. 08200589 (FBD8020),
08500548 (FBDS8025) and after.

Unit No. 45

Flip-up work stopper — USA

Index
No.

Pans No.

Pans Name

Drawing No:

Type (Maker)

Q'ty

Parts No.

Note

1

36181503

Flip-up stopper ass'y

4128816G

2 set

2

36181803

Body

4128797E

KA AR

3

36176908 (36323029)

Set screw

M4 x 10 cone end

36181532

Beatring retainer

4128798A

A

36181533

Bearing case

4128799

36176717 (75168508)

Cap screw

M6 x 25

KA G

36181536

Clamp lever

KH8 x 20

(AR AR

36181524

Feed screw

4128800A

36181834

Spherical shaft support

NB&

{THK) 2

AMUAUSU AR

10

36181527

Collar

4128727

11

36181528

Colar

4128801A

12

36181856 {37117102)

Spring pin

3 x 10

13

36181819

Snap ring

STW-6

ARG

14

36181534

Handwheel

4128802

AR RBIRERSA

15

36181857 (54117205)

Spring pin

$3 x 20

16

36181539

Lock nut

4128803

17

36181540

Lock bar

4128804A

ARG

Wi

W

*

LU

i

-278-

g
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Linit No. 45

Flip-up work stopper — USA

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Q'ty

Parts No.

Note

18

361815641

Collar

4128805

A A

19

36181542

Clamp lever

KR8 x 40

20

36181549

Guide rod

7950004

{THK)

MO

21

36181551

Cylinder

4128806B

22

36181562

O-ring

iBP 10

RS A

23

36181560

Linear ball bearing

LM13UU ({THK)

AR

24

36181626

Set screw

M4 x 6 cone end

VAN AR

25

36181859

Plug

1/8"

26

36181553

Piston

4128807D

VAR

27

36181563 (38121648)

O-ring

1BP 14

MR A

28

36177004 (44027930}

Washer

M6

L LT T

29

36368330

Spring washer

M& 1L

R

30

36181855 (74304422)

Nut

M6 type 3

MR

31

36176806 (10310352)

Nut

M6 type 1

32

36181554

Piston

4128808A

T

33

36181564 (36005710)

O-ring

1BP 21

LAV ARt

34

36181556

Cap

4128809

!lﬂ

||*2§ #3l

T

iy

-280~

I

T
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From serial No. 08200589 (FBDS020),
08500548 (FBD8025) and after.

Unit No. 45

Flip-up work stopper - USA

Index
No.

Parts No.

Pants Name

Drawihg No.

Type (Maker)

Qty

Parts No.

Note

35

36181565

O-ing

S-28 (NOK)

(VAR RTAM

36

36181559 -

Holder

4128820D

37

36181560

Linear bali bearing

LM13UU (THK}

38

36181521 .

Linear ball bearing

LM6UU (THK)

39

36181626

Set screw

M4 x 6 cone end

ARV RVl

40

36176908 (36323029)

Set screw

M6 x 10 cone end

[ DT

41

36181627

Set screw

M6 x 15 dog end

42

361818565

Nut

M6E type 3

AR A

43

36181514 (10357006)

Spring pin

93536

44

36181806

Work stopper

4128811B

45

36181514

Spring pin

$6 x 36

46

36181810

Pad

41288128

47

36176711 (74302812)

Cap screw

M6 x 10

48

36181515

Pin

4129243

49

36181601

Pointer

4128814A

50

36176834 (74303113)

Pan head maching screw

MG x 8

51

36181520

Flip-up rod

4128818

A

T

M

W e

l'S*

-282-
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g
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 45

Flip-up work stopper — USA

Index
No.

Parts No.

Parts Name

Drawing No.

Type (Maker)

Qty

Parts No.

Note

52

36181513

Flip-up lever

41288198

53

36181516

Snap ring

STW-8

54

36181546

Shim

4129122

55

36181545

Cylinder

7950002C

CTB15-01-30213

G0 ARG
AR BIN SN
AR Rl

56

Scale

R SAAMIRED

36181862

(mm)

4128815A

36181863

(inch)

4129820A

T

¥ 2%

¥ 3 X%

T

¥ 6 X

-284-

TR

1092/1/20






Unit No. 46 From serial No. 08200589(FBD8020),
Pneumatic piping (3) — USA 08500548(FBD8025) and after.

1992/1/20
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Unit No. 46

Pneumatic piping (3) - USA

From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Index

Parts No. Parts Name Drawing No., Type {(Maker) Q'ty Parts No. Note

No.

1

36182564 (74162522)

Coupler plug

20PM PT 1/4*

2

361825662

Coupler socket

20SH PT 144"

3

36182518

Air supply unit

AU200-02BG {SMC)

36367619 (36329937)

Cap screw

M8 x 10

36176924 (10001521)

Spring washer

M8

36182552

Elbow

PT 1/4"

36182636

Tube

AS70-08 L=2000 (Junron)

36182549

Elbow

PL-8x6-PT 1/4"-BS (Junron)

36182506

Manifold

VV3000-03-B3  (sMQ)

10

36182566

Blind plug

PT /4"

11

36176710 (74304902)

Cap screw

M5 x 35

12

36182514

Silencer

AN200-02 {(SMC)

13

36182501

Solenoid valve

V31030-021D (SMC)

14

36182605

Tube

UH30-06 L=1000 (Junron)

15

36182547

Nipple

BN-6x4-PT1/4"-BSN (Junron)

16

36182553

Union

BU-6x4-BSN (Junron)

17

36182560

Slesave

B3-06

LT T

L T

(R
IR
[REUUE
LT
T
A
LT TR
LT
AN ARIGE BTN

ARG
IR
A O

OB
TGO

¥ 1%
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From serial No. 08200589 (FBD8020),
08500548 (FBD8025) and after.

Unit No. 46

Pneumatic piping (3) — USA

Index

L )

No. Parts No. Paris Name Drawing No. Type (Maker) Qty Paris No. Note
i8 Tube

36182641 8020 UH-30-06 L=200 woron) | 4| I NMTRARMAMAFRIANIN

36182602 8025 uH-30-06 1=350 wovary | 4| ([INWENARUTER RN
19 | 36182553 Union su-exaBsN ooy | 4| [HITAAIGIEINRRLARTRID
20 | 36182560 Sleeve BS-06 unvory | 8| IS
21 | 36182629 Panel 4129070 2 IﬂlﬂllllﬂHIHUIIIMIIHIHMIIMIIIIIMIIIIIIWII
22 | 36180554 Bution head machine screw M6 x 10 4 IHHIHIRI||l||||||lllllIIMIWIHIMII?lII|||||WIIllI|
23 Tube

36182604 8020 U006 L=goo (wreer) | 4 | |HNHNAMALKNIIMIALND

36182639 8025 urizo-o L=1100 cuerery | 4 | UMMM
24 | 36182556 Tee ittt o WO IR O 111 1111 T
25 | 36182554 Panel union pr-vgg oy |8 | AR KHRUALERUIN
26 | 36182548 Elbow pLoc-PTiaBsN wuwon) | 6 | | IIISATIALEIVAMU
27 | 36181618 Elbow 79510064 worror) | 6| { ARG
28 | 36182560 Sleeve BS-06 o | 26| [N NRRGRIA AR VAL
29 Tube

36182608 8020 UH-30-06 L.=600 (Junron) | 14

T

* 2k

W

gd* ¥ 5 %

gy
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From serial No. 08200589 (FBD8020),

Unit No. 46

30SH

08500548 (FBD8025) and after. Pneumatic piping (3) ~ USA

Irﬁlg.x Parts No. Parts Name Drawing No. Type (Maker) Qty Parts No. Note
36182603 8025 ur30-06 Le700 wovery | 12| ||HIMIMCHTRININNLIAAN

30 | 36182645 Nipple ansx-Tia-asNwonrory | 12 | {|[HHNEVHRANAIRRLIY

31 | 36182560 Sleeve BS-06 12| | HUSCAGH BRI RAI

32 | 36162662 Hose miD-9 L=600 voorane) | 1| [NUNNNIINACHMUNIAN | option

33 | 36162650 Hose nipple NH-65 2| IKISACATDIMAUAITARI | option

34 | 36182660 Hose band #00 2| AMHIRAISANEDCAGARL | orion

35 | 36182557 Tee PT 318" t | MORTEWAAIIAIN | opton

36 | a6182544 Coupler plug 30PM t | HNURUGCERCNDRRIRAM | option

37 | 36182543 Coupler socket + | (WO | opvon

¥ 1%
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